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Notes for using this parts book

This book was prepared based on information available in November 2001.

Parts are subject to changes in design without prior notice.

Parts supplied as complete assemblies are circled by a dotted line :r____}.

If the symbol * is found in the " Parts No." column, refer to the different parts lists,

gauge patrts list on page 75-78.
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A . ¥ {kB84% / Machine body

" 77 3885 / OPTION PARTS "
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B . TEhBIR / Lower shaft mechanism
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A.E=1RR31% / Machine body

REF.NO CODE QTY EAA NAME OF PARTS RM

2 113386000 |1 |[M14474AL"> POSITIONING PIN

4-1 153011016 |2 IYUNIMTX190. . . <§16> NEEDLE, MTX190 (#16)...<#16>
AT g L EREL” "OPTION PARTS"

4-2 153011014 (2 |3VVnIMTX190. . . <#14> NEEDLE, MTX190 (#14)...<#14>

4-3 153011018 {2 |3VUnUMTX190. . . <#18> NEEDLE, MTX190 (#18)...<#18>

8 104821001 1 [3°At10.5 RUBBER CAP, 10.5

9 159928000 |1 |3°4t215 RUBBER CAP, 15

10 §52523001 |1 1MY99° 471 HOLDER BLOCK

11 018501636 |2 THk" MESX16 BOLT, SOCKET M5X16

12 §52486101 |1 14 FACE PLATE

13 $39110001 |3 |# Wh595-28X14 BOLT, W/SOCKET SM5.95-28X14

118-U73-050

B. T#hRI4% / Lower shaft mechanism

REF.NO CODE QTY B AA NAME OF PARTS RM

1 $38295000 |1 IV 4901 BUSH, L ;R-HOOK BASE

2-1 $48724001 1 273097 v-%"272°93 PLUNGER PUMP ASSY

3 014781032 |2 |94 1635-28X10 SET SCREW, SOCKET (CP) SM6.35

4 $38253001 |1 ViV LOWER SHAFT, TR.

5 $12445051 |2 AN LI Y73A SPIRAL GEAR ASSY, A

D 5-1 112684001 |2 FA%Y76.35 SET SCREW, SM6.35

5-2 100251001 |4  |M239°6.35 SET SCREW, (CP) SM6.35-40X6.5

5-3 131007001 |6 [M237°6.359%"3 SET SCREW, (CP) SM6.35

6 S07446001 {1 VXAV BALL BEARING ASSY

6-1 S07447001 1 |59 29577932 BUSH, :BALL BEARING

6-2 072600480 |1 499" 7%56004ZZNR BALL BEARING, 6004ZZNR

6-3 148821001 |1 |PFhA%Y°6.35M°Y SET SCREW, SOCKET (CN) SM6.35

6-4 014771022 |1 THMARY76.35%%° 3 SET SCREW, SOCKET (CP) SM6.35

7 §38237001 |1 443097 7°-UD1%$93 TIMING PULLEY SET, D

7-1 $38245051 |1 443097 7° D93 TIMING PULLEY ASSY, D

7-2 158115001 |1 4997 1956204ZZNR BALL BEARING, 6204ZZNR

13 144875001 |1 79 Y- PLUNGER

14 $48732001 |1 773N % SPRING, COMPRESSION

15 112467002 |1 [¥439°6.35 SCREW, SM6.35X5

16 014771022 |1 7HbA%Y76.3574° 3 SET SCREW, SOCKET (CP) SM6.35

17 148821001 |1 7HMAZY76. 3507 SET SCREW, SOCKET (CN) SM6.35

118-U73-305
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C . L #hPB94% / Upper shaft mechanism
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C. L #hREi{R / Upper shaft mechanism

REF.NO CODE _[QTY Eo A4 NAME OF PARTS RM
1 $38270001 [1 975" 7x4mL BUSH, L ;U-SHAFT
2 014781032 |1 [P#74° 3635-28X10 SET SCREW, SOCKET (CP) SM6.35
5 S52487001 |1 [975°9 UPPER SHAFT
6 S38396000 |1 |7k 950 THREAD TAKE-UP CRANK
7 100250001 |1 [|7435°7.14 SCREW, SM7.14
8 146141001 |1 [PH394hi%5°7.14 SET SCREW, SM7.14-28X14
9 $38398001 [1  |M# 995999 CRANKSHAFT, :N-BAR
10 113014000 |1 |73tE7% PUSHER
11 101706001 |1 |h135°6.35 SET SCREW, SM6.35-40X5.5
12 100251001 {1 |F439°6.35 SET SCREW, (CP) SM6.35-40X6.5
13 112576001 |1 {7 2970997 RING, T/TAKE-UP CRANK
14 $38241051 |1 #1397 7° U3 TIMING PULLEY ASSY, U
15 014771022 |1 [PHhi376.3504" 3 SET SCREW, SOCKET (CP) SM6.35
16 016771032 |1 [P#++4°Y635X10 SET SCREW, SOCKET (CN) SM6.35
17 $38244100 1 [543~ wb TIMING BELT
18 158115001 |1 |43 7946204ZZNR BALL BEARING, 6204ZZNR
19 S57535000 |1 [toth 7743 SENSOR DOG ASSY
19-1 014761030 |2 [P+7#" 3595-28X10 SET SCREW, SOCKET(CP)SM5.95X10
21 S38404001 |1 |7k L2093 THREAD TAKE-UP LEVER ASSY, L2
21-1 S03289001 |1 |73t¥ax4 WICK, 4X4 L=40
21-2 142274101 [1 |3 htv4.2 LUBBER CAP, 4.2
22 S07334001 |1 [0 SHAFT, T/TAKE-UP LEVER
23 014781032 |2 [P#74" 3635-28X10 SET SCREW, SOCKET (CP) SM6.35
24 S07338001 |1 |7 anya SLIDE BLOCK, T/TAKE-UP LEVER
25 113024000 |1 |73e€7% PUSHER
26 S07339209 [1 |7k oan - COVER, T/TAKE-UP LEVER
27 062670512 |2 |[#1"2357-40X5 SCREW, PAN SM3.57-40X5
28 S52491001 |1 [to#hans- STOPPER COLLAR
29 018401036 [2  [PH# Wh4X10 BOLT, SOCKET M4X10
30 028040246 [2  |n" 34" " %2-4 WASHER, SPRING 2-4
118-U73-109



D . ##8#REhBIR / Needle bar rocking mechanism
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D.##&41ZHHES (% / Needle bar rocking mechanism

REF.NO CODE QTY B AA NAME OF PARTS
1 552495101 |1 VR MUEY] MUV ROCKER SHAFT ASSY, N-BAR
1-1 112590001 |2 N 97 HAS GUIDE PLATE
1-2 102731004 |4 $3%°2.38 SCREW, FLAT SM2.38-56X4.5
1-3 559045001 |1 NE" 7 NEEDLE BAR
1-4 529863001 |1 N)F 93" %397 )% NEEDLE BAR CLAMP W/SCREW
1-4-1 112592001 |1 N)F H5° % NEEDLE BAR CLAMP
1-4-2 062670812 |1 F1°13.57-40X8 SCREW, PAN SM3.57-40X8
1-5 112593001 (1 N 979000 CRANK ROD, N-BAR
1-6 112721001 |1 NFE VAT SLIDE BLOCK
1-7 $§52497001 |1 AXE"Y KNIFE BAR
1-8 $52498001 |1 AXE" P GUIDE, K-BAR
1-9 $52499001 |1 ThiavAhB CONNECTING ROD, B
1-10 062670812 |2 FA713.57-40X8 SCREW, PAN SM3.57-40X8
1-11 $52500001 |1 WUE U=V AR ROCKER SHAFT, L
1-12 014780622 |1 PHhA35°6. 35743 SET SCREW, SOCKET (CP) SM6.35
1-13 552524001 |1 AZE gh A GUIDE, K-BAR
1-14 062681412 |2 FA"2437-40X14 SCREW, PAN SM4.37-40X14
1-15 025680132 |2 k34" h" %5394, 37 WASHER, PLAIN S 4.37
2 112594051 |1 YRGS IR BUSH, L
200 153012101 |1 EULWPVIVIY STOPPER
201 014781032 |1 717%" 1635-28X10 SET SCREW, SOCKET (CP) SM6.35
202 S09132051 |1 EVFRY-7793 PINCH SLEEVE ASSY
202-1 152725000 |1 EVFR)-T PINCH SLEEVE
202-2 018063022 |1 P+ WAE6X30 BOLT, SOCKET M6X30

118-U73-115
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F . A XB%/ Knife mechanism
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F. X XB8{% / Knife mechanism

REF.NO CODE |QTY ELAA NAME OF PARTS RM
1 $52507001 |1 ANYNEYT I ECCENTRIC WHEEL W/SCREW
1-1 $52508001 |1 FHARIE GALYN DRIVING ECCENTRIC WHEEL
1-2 014771022 |2 [FFh23Y76. 35743 SET SCREW, SOCKET (CP) SM6.35
2 S48715000 |1 RSN DY CONNECTING ROD, ;ECCENTRIC
3 118954000 [1 RNTYLYT NEEDLE BEARING
4 S$48716001 |1 IRIINSN T ECCENTRIC CRANK
5 150936001 |1 Y2%7°6. 35 SCREW, SM6.35-28X14
6 150937101 [1 H- COLLAR
7 150938201 |1 vrE HINGE SCREW
8 151090001 |1 A7AM B % WASHER, THRUST
9 107017002 |1 FINFH R WASHER, WAVE SPRING 6.45
10 110744002 |1 FJh6. 35 NUT, SM6.35
11 S48776000 |2 |97499Y° 244m BUSH, ;U-FEED SHAFT
12 $52509001 |1 =L L ROCKER ARM
13 $53180001 |1 h- COLLAR
14 S$52512001 |2 [FHAALVHVA CONNECTING ROD, A ;I-KNIFE
15 S16350001 |2 |¥43°4.37 SCREW, SM4.37
17 $52514001 |1 FHARIN Guohy DRIVING ROD, I-KNIFE
18 $59149001 |1 AZFNE-U KNIFE HOLDER, U
19 105216001 |1 Y1%39°3.57 SCREW, SM3.57X7
22 $59150001 |1 AAHE°-D KNIFE HOLDER, D
23 $59152001 |1 J7AZC UPPER KNIFE, C
24 $59151001 [1 FHAAAHT KNIFE SUPPORT
25 108960002 |2  |#3%Y°3.57 SCREW, FLAT SM3.57
26 $36355001 |1 33973740 FIXED KNIFE, CERAMIC
27 148539101 |2 |4v4Y72.38 SHOULDER SCREW, SM2.38
28 $52518000 |1 VR CYLINDER ASSY
28-1 $52519000 |1 Y3 16X45 CYLINDR,16X45
28-2 $53168000 |1 Y% 7KQ2K04M5 JOINT, KQ2K04M5
28-3 $53488000 [1 VS JOINT
29 $53167000 |1 +YFM10 NUT, M10
30 $52520001 |1 KR CYLINDR BRACKET
31 062681212 |1 +A'2437-40X12 SCREW, PAN SM4.37-40X12
32 S$32843001 |2 |h4am CAM ROLLER
33 153057102 |2 |#9U4524%° SCREW, ROUND W/SOCKET SM4.37
34 S$53169001 |1 4394’ TM5H3 JOINT ASSY, M5
35 S06994001 |1 %444°6.35 SCREW, SM6.35
36 $53174001 |1 AN-H SPACER
37 $52521001 |1 ThAR VS HHT CYLINDER SUPPORT
38 $20849101 |3 |75V KIE6X16HY A BOLT, FLANGE M6X16
39 $55896001 |1 THhARARMIN -84 STOPPER BRACKET, INNER KNIFE
40 018401436 |2  [PHiH'LF4X14 BOLT, SOCKET M4X14
41 028040246 |2  [Wi#hR2-4 WASHER, SPRING 2-4
42 025040136 |2  [t54"H' 4394 WASHER, PLAIN S 4
43 S$14874000 |1 YA T Y- SHOCK ABSORBER
44 025100232 |1 E5Y% ' +F1910 WASHER, PLAIN M 10
118-U73-225




Gi .4 — 2Bk / Gauge parts

< MM / For Export > 12mm

" mmEes / For supply parts ”

< @iA / For Japan only > 10mm

31
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G1.5' — UB8{% / Gauge parts

REF.NO CODE QTY AT NAME OF PARTS RM

<ERA> <For Japan only>

1-1 $59140001 |1 M3 %10UP73 NEEDLE CLAMP ASSY, 10 UP

1-1-1 146427001 |2 THA%Y73.18%4°3 SET SCREW, SOCKET (CP) SM3.18

3-1 §52562001 |1 {41073 NEEDLE PLATE ASSY, 10

4-1 §52537001 |1 M=-7°H"4b10 LOOP GUIDE, 10
<#H AR>S <For Export>

1-2 S§59141001 1 MAa X120P732 NEEDLE CLAMP ASSY, 12 UP

1-2-1 146427001 |2 THbA%Y7 3,184 3 SET SCREW, SOCKET (CP) SM3.18

3-2 S52563001 |1 Mq31293 NEEDLE PLATE ASSY, 12

4-2 $52538001 |1 M-7"h"4b"12 LOOP GUIDE, 12

5 $21921001 |2 #3377 2. 38X8 SCREW, FLAT SM2.38X8

7 153208002 |2 YA%Y"4.37 SCREW, SM4.37-40X7

8 §52525001 |1 IVRE S I GUIDE, N-PLATE

9 153208002 |2 YA%Y74, 37 SCREW, SM4.37-40X7
“ATaVERGR” “"OPTION PARTS”

1-3 x 1 UEAE TR NEEDLE CLAMP ASSY

3-3 x 1 4493 NEEDLE PLATE ASSY

4-3 X 1 MW=7"h 4 LOOP GUIDE, 10
“fHe A& “For Supply parts”

6 X 1 N 3tyh NEEDLE PLATE SET

118-U73-231
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G2 . ¥'— 2 B3f% / Gauge parts

1-1-1-3—8 1-1-4 |
L \\ M'] 1-2
5 T —1-1 812
. ~ d:L_‘|.1.3 mm

~

151-615-231
11




G2.7"— T B8{% / Gauge parts

REF.NO CODE QTY ExXq NAME OF PARTS RM
11 §58675000 |1 AN Y{4tR8-12 SLIDE PLATE SET, 8-12
1-1-1 §53429000 [1 ANY44938-12 SLIDE PLATE ASSY, 8-12
1-1-1-1 S53430001 |1 AN Y44 SLIDE PLATE
1-1-1-2 §53431001 |1 Vel PIN
1-1-1-3 004401414 |1 +1714X14 SCREW, FLAT M4X14
1-1-1-4 021400206 |1 yoaywlY: NUT, 2 M4
1-1-2 §53432000 [1 -4 SEPARATOR
1-1-3 §53433000 |1 AN YA SPACER, A
1-1-4 $53434000 |1 An° 4B SPACER, B
1-1-5 004300513 |2 +#723X5 SCREW, FLAT M3X5
1-1-6 §53518001 |1 172" 2h7- COLLAR
1-1-7 018300836 |1 T+ Vb 3X8 BOLT, SOCKET M3X8
1-1-8 028030246 |1 N3t h32-3 WASHER, SPRING 2-3

<ERNAIRE> <For Japan stndard>
30 §59275000 |1 Y IR III0W-17
30-1 $59041000 |1 VAEVEM VR
30-2 §54655000 |1 77 A9%710W-17
30-3 W01519001 |5 0%733712X4
<EH D <{For Export standard>
50 §59279000 |1 70T 2W-21 BINDER ASSY, 12W-21
50-1 $59041000 |1 VAEUEM VR BINDER ASSY, W
50-2 $54659000 |1 Y7 A9%T 12W-21 BINDER, 12W-21
50-3 W01519001 |5 0%733712X4 SCREW, FLAT #0 M2X4
*"F T3 L EA” "OPTION PARTS"
1-2 > 1 AN )L aEIRXX-YY SLIDE PLATE SET, XX-YY
1-2-1 DS 1 ANTYL4TIXK-YY SLIDE PLATE ASSY, XX-YY
1-2-1-1 D 1 AN Y44 SLIDE PLATE
1-2-1-2 §53431001 1 YUty PIN
1-2-1-3 004401414 1 +#314X14 SCREW, FLAT M4X14
1-2-1-4 021400206 |1 22+9Ih NUT, 2 M4
1-2-3 $53433000 {1 AN-HA SPACER, A
1-2-4 §53434000 |1 AN-HB SPACER, B
1-2-5 004300513 |2 +#333X5 SCREW, FLAT M3X5
1-2-6 §53518001 |1 1F% 4h7- COLLAR
1-2-7 018300836 |1 7+ IE3X8 BOLT, SOCKET M3X8
1-2-8 028030246 1 N3Yh'22-3 WASHER, SPRING 2-3
AR “For Supply parts”
10 D 1 YADFHPIXXW-YY BINDER ASSY, XXW-YY
10-1 $59041000 |1 YA9EWH BINDER ASSY, W
10-2 D 1 ANFXXW-YY BINDER, XXW-YY
10-3 W01519001 |5 0%333%22X4 SCREW, FLAT #0 M2X4
20 * 1 Y I9%HIXXS-YY BINDER ASSY, XXS-YY
20-1 $59042000 {1 VLRV BINDER ASSY, S
20-2 D 1 YAVEKXS-YY BINDER, XXS-YY
20-3 W01519001 |5 0%33322X4 SCREW, FLAT #0 M2X4
151-615-231
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H . 5 <B8{% / Rotary hook mechanism
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23-2-1 |
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H. 7% < B81% / Rotary hook mechanism

REF.NO CODE QTY XA NAME OF PARTS RM

3 062782512 |2 FA1635-28X25 SCREW, PAN SM6.35-28X25

4 100197002 {2 ¥h'% WASHER

5 $09259001 |2 hy” 7290 BUSH, U

6-1 $09260001 |2 A7AMT7A THRUST RING, A ;1.2MM

6-2 $09261001 |2 A72M)9°B THRUST RING, B ;1.4MM

7 S07420000 |2 o N 7N NEEDLE BEARING

8 S07419001 |2 AM7°UL° RETAINING RING

9 S07417001 |2 ey JA90D BUSH, D

10 013710512 |2 FA%974.7694" 3 SET SCREW, (CP) SM4.76-32X5

1 150967101 |2 =-7°+-0 OPENER LINK

121 838213051 (2 =74 L OPENER LEVER, L

12-2 148005001 |2 =72°+-99"9 SHAFT, O-LINK

12-3 025710232 |2 k7% " $7194.76 WASHER, PLAIN M 4.76

12-4 110161006 |2 FIM. 76 NUT, SM4.76

16 $13021001 |2 =77 =7y SHAFT, O-LEVER

17 013711012 |2 FEY74.76948°3 SET SCREW, (CP) SM4.76-32X10

23 §52675902 {1 b VAVY £ 24w /R ROTARY FOOK ASSY, W/BOX

23-1-1-1 151027001 |4 SFHVEYIbARY” SET SCREW

23-1-2 S09273001 |2 9FHhv93 INNER ROTARY HOOK ASSY

23-2 852677001 (2 7793 CAP ASSY

23-2-1 155479001 |2 FAIn 3 TENSION SPRING

23-2-2 151029001 |2 FAG3y” TENSION ADJUSTING SCREW

23-2-3 151030001 |2 FATIN 2R SET SCREW

23-2-4 159802001 (2 3%971.59X2 SCREW, SM1.59X2

23-2-5 §509284001 |2 2 s R b HOLDING PLATE, ;L-THREAD

24 S07436001 |1 PAHL GEAR GUIDE, L

25 S07437001 |1 7R GEAR GUIDE, R

26 108960002 {4 $735°3.57 SCREW, FLAT SM3.57

27 S07658001 |2 E°AFAN-7793 PINCH SLEEVE ASSY

271 112700001 |2 7#%7°5.95 SCREW, SM5.95-28X32
<> <Standard parts>

41 509285051 |2 FEy BOBBIN, 2

42 $09286000 {2 VIR WP SPRING, ANTI-SPIN

50 $38212001 |1 171 OPENER

51 §38212001 |1 -7t OPENER

52 154965001 |1 THRWF3.57X8 BOLT, SOCKET SM3.57X8

53 154965001 |1 7HK Ib3.57X8 BOLT, SOCKET SM3.57X8

118-U73-301
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J . ¥&:m;M;3BAM% / Lubrication

372
“?

11

6—131

Q
RV
Iy

121 123

139
1308 o——140

124-9 |
125 1295
126—0 [129-4
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J.45:mifE 78R8 1% / Lubrication

REF.NO CODE |QTY b A NAME OF PARTS RM
3 $38248001 |8  [Fn"$°933.57X8 SCREW, PAN (S/P WASHER) SM3.57
4 S07477000 {2 |3°AYY° RUBBER RING
5 S07478000 |2 |3 AtHI RUBBER PRESSER
6 $38292001 |2 |tnFaveviy” OIL ADJUSTING SCREW
7 S$38299001 |2 [#AFIVEIN % OIL ADJUSTING SPRING
9 150988001 |1 HN3Ir{4 OIL STOPPER PLATE
10 112717001 |1 AT IH% HOLDER, O-STOPPER PLATE
11 062711212 |1 FA"1476-32X12 SCREW, PAN SM4.76-32X12
16 112753001 |2 {71hb FELT
17 S09043000 |2 {71rb FELT
22 S07471001 |2 |E¥HHI WICK HOLDER
23 062670512 |2 |#A"3357-40X5 SCREW, PAN SM3.57-40X5
24 S55770000 |3  |73k®4x4 WICK, L =28
25 S55770000 |3  |73k®4X4 WICK, L = 28
29 148394000 |1 NF Gt CAP, N-BAR
30 140890009 |5  |#{mhy7° OIL CAP
31 104821001 |3 [3°4t210.5 RUBBER CAP, 10.5
35 $38266000 [2  [H¥Y" 9710k FELT
36 S07476000 |2 |71Ab FELT
37 148762001 |1 FokT LI FELT
38 $38269000 |1 975" 9 A4 TThb FELT
39 S07571000 |1 JIh FELT
40 112753001 |2 |71hb FELT
41 $52550001 |1 HMIs93 OIL TANK ASSY
411 $52551000 |1 MM OIL TANK
41-2 S07333001 |2 [#{MIFn°17°S PIPE, S
41-3 S$52560001 |1 HMMFN{7°L OIL FEEDING PIPE, L
42 $52552000 |1 M4 CAP, O-TANK
43 $52553000 |1 Nk PACKING
44 004401003 |4  [+¥5%¥°4X10 SCREW, FLAT M4X10
45 S$52556000 |1 Ez-hF1-7 OIL TUBE, L=340
46 S$52557000 |1 Ez-Fa1-7 OIL TUBE, L=580
47 S$52558000 |1 hitE WICK, L=730
48 $52559000 |1 Ez-N¥Fa1-7 OIL TUBE
49 152948001 |1 LRI OIL WINDOW
50 013710512 |1 FARY 4760983 SET SCREW, (CP) SM4.76-32X5
55 S07465000 |1 hitE WICK, L=200
56 112728001 |1 h3itE WICK, L=50
57 114693001 |1 H3itE WICK, L=30
58 112735000 |1 hitE WICK, L=45
58 112735000 |1 hitE WICK, =45
61 $53195000 |1 h3tE WICK
63 $38481000 |2 |9it® WICK, L=41
64 108802001 |2  |93itE4X4 WICK, 4X4 =250
69 S07462000 |1 H3tE WICK, L=25
70 S07463000 |2 |43t® WICK, L=70
75 $38541000 |2 |[H4MYUY OIL RING
76 $S48734000 |1 JINFD FELT, D
78 062671412 |1 +A"31357-40X14 SCREW, PAN SM3.57-40X14
82 $21195001 |2 |7INbMHI FELT SUPPORT
83 062670512 [2  |$A"2357-40X5 SCREW, PAN SM3.57-40X5
91 S07876101 |7 |F2-7°AkYA'- TUBE CLIP
101 062670612 [2  |$A"3357-40X6 SCREW, PAN SM3.57-40X6
108 $48737000 |1 VT INYEUR PACKING, R
109 S48738000 |1 hINEANIEIL PACKING, L
110 $48739001 |1 N4 475R CAP, R
111 $48740001 |1 hIVE 4750 CAP, L
119 $38251000 |1 - OIL SEAL
120 $38261001 |1 F1-7' ML TUBE SUPPORT BRACKET, L
121 $38264001 |1 HMIF1-7 Y41 OIL TUBE SUPPORT
123 062710612 |2 |#~"3476-32X6 SCREW, PAN SM4.76-32X6
118-U73-350

16



J . ¥8;mM;BBAGR / Lubrication |
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J. 45788 R91% / Lubrication

REF.NO CODE QTY EAA NAME OF PARTS RM
124 $38292001 |1 HMIVFAGEIFS” OIL ADJUSTING SCREW
125 $38299001 |1 FHNFITEIN R OIL ADJUSTING SPRING
126 S07478000 |1 17 LAY RUBBER PRESSER
129 $52679001 |1 VIG5 h-293 OIL CASE ASSY
129-1 $48763001 |1 VIR SR OIL CASE
129-2 $53175000 |1 7337 YF1-7° OIL TUBE, L=450
129-3 §53176000 |1 k" ZhF1-7°D OIL TUBE, D ;L=355
129-4 §53177000 |1 b IhF1-77U OIL TUBE, U ;L=170
129-5 $53178000 |1 J3:E4X4 WICK, L=300
129-6 $53179000 |1 b UAFI-T DRAIN TUBE, L=300
129-7 $07469001 |1 F1-7"hok TUBE CALKING
130 060681212 |2 N /b7 437-40X12 SCREW, BIND SM4.37-40X12
131 111865001 |1 6 CAP, 6
132 549564002 |1 I LEA12.5 RUBBER CAP, 12.5
133 117934001 |1 1" 4LEA13.5 RUBBER CAP, 13.5
134 $21196001 |2 JIkp FELT
135 104821001 |1 2°L£10.5 RUBBER CAP, 10.5
139 $02606000 |1 SUEU A E{N OIL GAUGE WINDOW
140 081014670 |1 07" PW14 O RING, PW14
143 112758001 |1 NN ANT4 OIL CAP
144 807481009 |1 FVs-b OIL MARK SHEET
145 $53184001 |1 1917 ¥ OIL TUBE JOINT
147 S07327001 |1 -bAYIL CORD HOLDER, L
148 062670512 1 FAT2357-40X5 SCREW, PAN SM3.57-40X5
149 $04557000 |1 N Z34{PLTIM BAND, PLT1M
150 $55898000 |1 Ik FELT
151 062670612 |1 #7"1357-40X6 SCREW, PAN SM3.57-40X6
152 025040135 |1 k74" h" 35394 WASHER, PLAIN S 4
200 854993001 |1 ¥1915-3FM93 TERMINAL ASSY
200-1 $14189100 1 4-3tl TERMINAL
200-2 $38448000 |1 E=-nFa-7° OIL TUBE, L=200
200-3 $07459100 |1 E=-NF2-7 OIL TUBE, L=240
200-4 142274101 1 Thtv4.2 RUBBER CAP, 4.2
200-5 S07464100 1 VE % WICK, L=530
201 S55769000 |1 J3kE4X4 WICK, 4X4
202 $55769000 |1 Jitwaxa WICK, 4X4
203 $55304000 |1 JiET4X4 WICK, 4X4
118-U73-350
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K . %1l B8f% / Threading mechanism
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K.k U B8fR / Threading mechanism

REF.NO CODE QTY B AA NAME OF PARTS RM
1 $15584509 |1 974 b33 UPPER THREAD TENSION ASSY, D
1-1 508604001 |1 Fanuyty TENSION STUD
1-2 $08607001 (1 RPN L THREAD TAKE-UP SPRING, L
1-3 S08608001 |1 {hhYN 3R THREAD TAKE-UP SPRING, R
1-4 108254001 |2 MBIV 3T GUIDE ASSY, ;T/TAKE-UP SPRING
1-5 146124001 |1 V3%772.38 SCREW, SM2.38
1-6 108265009 |1 1b539549b TENSION NUT
1-7 158768001 |2 b’ 2. 6X20 PIN, 2.6X20
1-8 $07487101 |1 {balA{42 TENSION RELEASE PLATE
1-9 $38274001 |1 {havan 3 SPRING, T-RELEASE
1-10 112712001 |2 4°,37°3.57 SHOULDER SCREW, SM3.57
1-11 807488001 (1 1bavae” A TENSION RELEASE PIN, L
1-12 158769001 |1 {haWAE" R TENSION RELEASE PIN, R
1-13 145446001 |4 1M3A9945 DISC, TENSION
1-14 159805001 |2 1M A947341 DISC PRESSER, ;TENSION
1-15 149566109 |2 153990 TENSION NUT
1-16 144504001 |4 177 DISC, THREAD GUIDE
1-17 154560001 {2 77V YAV FA SPRING, ;PRE-TENSION (A)
1-18 155510001 |2 1b539539b TENSION NUT
1-19 $07490001 {2 1AM 3 TENSION SPRING
1-20 112709001 |1 RN 3ZBIN STOPPER
1-21 062670512 |1 FA72357-40X5 SCREW, PAN SM3.57-40X5
1-22 508605101 |1 AN®—H— SPACER
1-23 $S08606001 |1 h7- COLLAR
1-24 S08609201 |1 ANIN STOPPER SUPPORT
1-25 508610101 |1 FEVIVVEN ADJUSTING THUMB
1-26 013660612 |1 bA3Y73.187%°3 SET SCREW, (CP) SM3.18
1-27 151148001 |2 MLY7Yb" 2 STOPPER, ML
2 100064002 |1 YA3Y73.57 SCREW, SM3.57X8
3 112709001 |1 {RRYN RAMIN STOPPER
4 062670512 |1 1A’1357-40X5 SCREW, PAN SM3.57-40X5
5 $14677001 |1 =] 2] TENSION RELEASE SHAFT
6 062680812 |1 +A’2437-40X8 SCREW, PAN SM4.37-40X8
7 108266001 |1 T-LATUT4U THREAD GUIDE, U ;ARM
8 §54023001 {1 T-LAMTUFAM THREAD GUIDE, M
10 108960002 |3 $544°3.567 SCREW, FLAT SM3.57
12 §49529001 |1 T-LAM7oT4DY: THREAD GUIDE ASSY, D
12-1 548760001 |1 T-L{FPUT4D THREAD GUIDE, D
12-2 548761001 |1 AV 2 THREAD CLAMP
12-3 112301001 |1 ¥%°3.18 SHOULDER SCREW, SM3.18
12-4 $49530001 |1 NPT AEIN % SPRING, COMPRESSION
13 S30505001 |2 YMMAT)R THREAD RETAINER ASSY
13-1 140527001 |2 MM THREAD RETAINER
13-2 150553003 |2 TY5.95 NUT, SM5.95
118-U73-401
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L1

. %t B3{% / Thread trimmer mechanism
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L1.2480V) B8{% / Thread trimmer mechanism

REF.NO CODE__ |QTY E> A1 NAME OF PARTS RM
28 $38419001 |1 [{MyLn-R THREAD TRIMMER LEVER, R
29 $38420001 1 |[{h4yun L THREAD TRIMMER LEVER, L
30 062681212 |2 |7"3437-40X12 SCREW, PAN SM4.37-40X12
31 S07519001 |2 |Abyn°—37°4.76 STOPPER SCREW, SM4.76
32 S07520001 2  [{M4YbA°-n"3 SPRING, EXTENSION
33 062671412 |2 |#7"3357-40X14 SCREW, PAN SM3.57-40X14
34 021670102 |2 [/M313.57 NUT, 1 SM3.57
35 S07521001 |1 |[{MYLVAR CONNECTING ROD, R ;TR
36 S07522001 1 [MYLUBAL CONNECTING ROD, L ;TR
37 144526001 2 |5°v3574.37 SHOULDER SCREW, SM4.37
38 146360002 [2  [# wha. 76X7 BOLT, SM4.76X7
39 025710232 |2 |t3%" 4" ##194.76 WASHER, PLAIN M 4.76
40 §53172001 |2 |[1h Hnwn'- LEVER, M-KNIFE
41 120752001 |2 |eybh3- SET SCREW COLLAR
42 100251001 [4  [Fx376.35 SET SCREW, (CP) SM6.35-40X6.5
43 S07524101 |2 [+ 90 MOVABLE KNIFE BRACKET
44 062670812 |4  |+7"23.57-40X8 SCREW, PAN SM3.57-40X8
45 S07525000 [2  [¥44hy N3 SPRING, PLATE
46 141544001 [4  [9239°3.18 SCREW, SM3.18-40X3
47-3 $52549001 |2 [{1b"n MOVABLE KNIFE
48 148536001 [4  [7235°4.37 SCREW, W/SOCKET SM4.37-40X4.2
49-1 807527001 |2 |374n FIXED KNIFE
50 148539101 [2  [47v3972.38 SHOULDER SCREW, SM2.38
118-U73-403
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L2 &%tV B3R / Thread trimmer mechanism
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L2.54t0 ") B8{% / Thread trimmer mechanism

REF.NO CODE _ [QTY Eo X4 NAME OF PARTS RM
1 $59235001 {1 [9742h° 4 KNIFE GUIDE
2.2 $53494001 |1 |374M0-12 FIXED KNIFE, 10-12
3-2 $53498001 |1 [974b4%10-1293 N/THREAD KNIFE ASSY, 10-12
4-2 S53507001 |1 [1b5"1510-12 THREAD HOLDING PLATE, 10-12
5 $59032000 [1 |45 #% GUIDE PLATE
6 018300636 [2 |7+ wi3xe BOLT, SOCKET M3X6
7 $53512101 |1 |{MYMYHY" 9 SETTING SHAFT
8 012500536 |2 [PHt35X5 SET SCREW, SOCKET (FT) M5X5
9 $53513001 |1 |1b4ysY4747 ¢ CYLINDER BASE
10 062682012 |2 [#A"1437-40X20 SCREW, PAN SM4.37-40X20
11 $53514001 |1 |Y4° 55979 ECCENTRIC SHAFT
12 048100142 1 [rx75°939C10 RETAINING RING, EXTERNAL C10
13 048060142 |1 [b475°939 C6 RETAINING RING, C6
14 012060636 |1 [PHtI6X6 SET SCREW, SOCKET (FT) M6X6
15 $53515000 1 |/v4-43 CYLINDER ASSY
15-1 S53516000 |1 |T79)v415X20 AIR CYLINDER, 15X20
15-2 S16603000 |2 |3F4¥&YY+ILE TUBE ELBOW, W/VALVE
20 S59155000 |1 [yvs-43 CYLINDER ASSY
20-1 S59156000 |1 [T7YYu412X25 AIR CYLINDER, 12X25
20-2 S53488000 [2 |47 JOINT
21 $59036001 |1 |1M4UMYsS 4 SETTING BASE
22 S59158001 1 |{b4h3- COLLAR
23 $53492001 |1 [fry w4 SPRING
24 012500536 |1 [7F+EI5X5 SET SCREW, SOCKET (FT) M5X5
25 018301236 |2 [P+&MF3X12 BOLT, SOCKET M3X12
"FTa B "OPTION PARTS"
23 X 1 [a74nXX-YY FIXED KNIFE, XX-YY
33 X 1 [994MARXX-YY 52 N/THREAD KNIFE ASSY, XX-YY
4-3 X% 1 [N 1IXX-YY THREAD HOLDING PLATE, XX-YY
151-615-403
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M . %RiB ABIR / Tension release mechanism

118-U73-404
118-U73-650

N . E—4 B / Motor mechanism

25




M. #% D RBE{% / Tension release mechanism

REF.NO CODE QTY EAAS NAME OF PARTS RM
1 $53171000 |1 [o47 93 CYLINDER ASSY
1-1 S$15097000 |1 U2710X5 CYLINDER, 10X5
1-2 553488000 [1  [v%'F JOINT
1-3 S$14677001 1 {bNVAY" S TENSION RELEASE SHAFT
118-U73-404
N.E — 2 81%& / Motor mechanism
REF.NO CODE QTY e AA NAME OF PARTS RM
1 $52493001 |1 |M7°E-97"359h MOTOR BRACKET, H
2 018063036 |3 |7+ Wh6X30 BOLT, SOCKET M6X30
4 152914001 {2 |n ROLLER
5 $59357001 |2 MYZM4-20 BOLT, TORX SOCKET M4X20
6 100645003 |2 [#"#°% WASHER
7 028040246 |2 N 3% h 32-4 WASHER, SPRING 2-4
8 $53166000 |1 M7°90,7°14X15 COUPLING, 14X15
10 018062536 |4 THNVFEX25 BOLT, SOCKET M6X25
1 028060246 |4 | 3% 5" 32-6 WASHER, SPRING 2-6
i2 J80869001 (1 CIME-34793% MOTOR ASSY, CIM
118-U73-650
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P. THR&HBARK (A7 3 > 85) / Lower thread detector mechanism (Option parts)

151-615-213
Q.UM (47 3 »88/) / Thread breakage detector mechanism (Option parts)

151-615-219
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P. FR4&HBIR(F 7 2 3 > EB&L) / Lower thread detector mechanism (Option parts)

REF.NO CODE _|QTY Eo XA NAME OF PARTS RM

1 $59371001 |1 [¥#1Miagtyss DETECTOR SENSOR ASSY

1-1 S52469000 |1 |41Miavet DETECTOR SENSOR, L-THREAD

1-2 S52961000 |2 |774n"FD-G4 FIBER, FD-G4

1-3 S52962000 |2 [#1b"L 2" FX-MRS SIDE LENS

1-4 062300606 [4  [#A"33X6 SCREW, PAN M3X6

1-5 S53421000 {1 |t =#$1-7°950 TUBE, L=950

1-6 S53423000 |1 |t =##2-77700 TUBE, L=700

17 S53422000 |2 | Y39t 4HNg” SENSOR HOLDER

1-8 062300606 [2 [+~ 13X6 SCREW, PAN M3X6

1-9 062300606 [2 [+~ 13x6 SCREW, PAN M3X6

1-10 S53617000 1 |17#-20604U0085B AIR TUBE, 0604U0085B

1-11 S53618000 {1 |17$-20604U0080B AIR TUBE, 0604U0080B

1-12 S53978000 |1 |77 331ty BRANCH, Y

1-13 S11433000 |2 [#-2=Y7°MaM5 HOSE NIPPLE, 4M5

1-14 021500316 [2  [3721945 NUT, 3 M5

1-20 S52490001 [2 [k BOBBIN

1-21 S39115100 |1 |n"#7°V0Z2151-5 VALVE, VQZ2151-5

1-22 S53983000 (1 |7°77°4 PLUG, 4

151-615-213

QRN BHBR(F 7> 3 > 8#B&) / Thread breakage detector mechanism (Option parts)
REF.NO CODE _[QTY Eo A4 NAME OF PARTS RM

1 S53425001 |1 [{hLtY¥BOXSE THREAD BREAKAGE BOX ASSY

1-1 S53426001 |1 [tH-hi1s FIXING PLATE, SENSOR

1-2 $52966000 |1 1M LEARN 3 SENSOR PCB ASSY

1-3 S52758000 |2 |An"-4EP-3 SPACER, EP-3

1-4 0A4300805 |2 +1A"H#7733X8DA SCREW, PAN (S/P WASHER) M3X8

1-5 117436001 {4  [Fb AAb3F THREAD GUIDE

1-6 $53427001 1 tA4F2" 742 PROTECTOR CAP

1-7 047200642 |2 [z7°U297E vAW2 PIN, SPRING ROLL AW2

1-10 008400804 [2  [+h5334x8 SCREW, TRUSS M4X8

1-11 $52462000 |1 1M LEAN-3X SENSOR HARNESS, S-M/PCB

1-12 $10243000 |1 [HE9557°NK-3N CORD HOLDER, ;NK-3N

1-13 0A5400805 |1 |+Fn"#°734X8DB SCREW, PAN (S/P WASHER) M4X8

151-615-219
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R. A% v h—Bfk (AT 3 88&) / Stacker mechanism (Option parts)

151-615-240
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o

R. X% v #—BFR(#F 72 3 > 88&) / Stacker mechanism (Option parts)

REF.NO CODE QTY B A NAME OF PARTS RM
1 $58179001 1 N 23793 BAR STACKER ASSY, L
1-1 $58180001 |1 A5Ih-n" =% STACKER BASE
1-2 554115001 |1 297°7°v-b TAP PLATE
1-4 018108036 |4 7+ E10X80 SCREW, SOCKET M10X80
1-5 028100246 |4 N3 H32-10 WASHER, SPRING 2-10
1-6 025100236 {4 k74" h" 352910 WASHER, PLAINL 10
1-27 554123001 |1 I717°v-bL FIXING PLATE, L
1-28 554122001 |1 I71{7°V-hR FIXING PLATE, R
1-29 018102036 |4 THE° WA 10X20 BOLT, SOCKET M10X20
1-30 028100246 |4 N3 73210 WASHER, SPRING 2-10
1-31 025100236 |4 k74 h" 372910 WASHER, PLAINL 10
1-32 554108001 |1 WA AATh SHAFT, L=126
1-33 S54117001 |1 V950 FULCRUM SHAFT
1-34 018082036 |3 THE° Wh8X20 BOLT, SOCKET M8X20
1-35 028080246 {3 N3 h 52-8 WASHER, SPRING 2-8
1-36 025080236 |3 k74" h" 23198 WASHER, PLAINM 8
1-37 018502036 |1 THE" Wh5X20 BOLT, SOCKET M5X20
1-38 028050246 |1 N3 h"32-5 WASHER, SPRING 2-5
1-41 $54596000 |2 I HI- SET SCREW COLLAR
1-42 018501622 {2 P WE5X16 BOLT, SOCKET M5X16
1-43 554140001 1 9327°9 CLAMP LINK
1-44 $54137000 |1 N3 =93 CYLINDER ASSY
1-44-1 S$54136000 |1 I79)%°20X100 AIR CYLINDER, 20X100
1-44-2 $53981000 |2 IVE"KQ2L0601S ELBOW, KQWL0601S
1-44-3 S$54135000 |1 TNy A KNUCKLE JOINT
1-45 554118001 |1 MNAATENT - CYLINDER HOLDER
1-46 018063036 |1 75" Mh6X30 BOLT, SOCKET M6X30
1-48 S$54126001 |1 V2R2A il SHAFT
1-49 $54127001 1 I 7°b-b END PLATE
1-50 018081636 |1 PHE°h8X16 BOLT, SOCKET M8X16
1-51 028080246 |1 N3 h32-8 WASHER, SPRING 2-8
1-52 554120001 |1 N9 WIPER LINK
1-53 $54595000 (2 43799 BALL BEARING, 6004DDUNR
1-54 048200142 |1 F29%7939C20 RETAINING RING, EXTERNAL C20
1-55 $46191001 |1 AN-H SPACER
1-56 554119001 {1 NANAT PIPE
1-57 554106001 |2 wy- HOLDER
1-58 018061036 |2 P WR6X10 BOLT, SOCKET M6X10
1-59 S$59031000 |1 b2V BVH CYLINDER ASSY
1-59-1 554592000 |1 I7YNU5°20X150 AIR CYLINDER, 20X150
1-59-2 553981000 (2 ILH'KQ2L0601S ELBOW, KQWL0601S
1-60 554594000 |1 ayr U ROD END
1-61 028080246 |1 N#+3h42-8 WASHER, SPRING 2-8
1-62 025080236 |1 E74% 0 47198 WASHER, PLAINM 8
1-63 021080206 |1 271198 NUT, 2 M8
1-64 558181001 |1 A3Ih-7-7 W STACKER TABLE
1-65 558182100 (1 F-7RTA STACKER RUBBER
1-80 554130001 |1 Lor9YssB CONNECTING LINK, B
1-81 018083036 |1 T+ Wr8X30 BOLT, SOCKET M8X30
1-82 028080246 |1 NEYh12-8 WASHER, SPRING 2-8
1-83 025080236 |2 E3% 0 47198 WASHER, PLAIN M 8
1-84 021080206 |1 271198 NUT, 2 M8
1-85 018064036 |1 T L6X40 BOLT, SOCKET M6X40
1-86 028060246 |1 N1¥h'22-6 WASHER, SPRING 2-6
1-87 025060236 |2 E7%°h" 257196 WASHER, PLAINM 6
1-88 021060206 |1 271196 NUT, 2 M6
1-99 S$54132001 |1 -t GUARD
1-100 S$54133001 (2 N47h3- PIPE COLLAR
1-101 018083036 |2 THK LE8X30 BOLT, SOCKET M8X30
1-102 028080246 |2 N1¥h'%2-8 WASHER, SPRING 2-8
1-103 025080236 |2 E7Y4 27298 WASHER, PLAIN M 8
151-615-240
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R.24 v h—BRk (7 3 8&) / Stacker mechanism (Option parts)

151-615-240
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e

R. X% v h—RR(7F 7 a3 > 80&) / Stacker mechanism (Option parts)

REF.NO CODE QTY B XA NAME OF PARTS RM

1-105 $54605000 |1 7%y CHAIN

1-106 018061236 |1 THETMAEX12 BOLT, SOCKET M6X12

1-107 018063036 |1 P+ M6X30 BOLT, SOCKET M6X30

1-108 028060246 |2 N3 h"%2-6 WASHER, SPRING 2-6

1-109 025060236 |2 k34" h" %3296 WASHER, PLAINM 6

1-110 021060206 |1 271146 NUT, 2 M6

1-111 $58183000 |1 N 77 1Z9k2 VALVE UNIT, 2

1-1111 $58184000 |1 -2 MANIFOLD, 2

1-111-2 S$39116100 |2 N A7°VQZ2151S-5 VALVE, VQZ2151S-5

1-111-3 S59368000 |1 %" 7KQ2H0801S JOINT, KQ2H0801S

1-111-4 140682001 |1 LR 124 2 SILENCER

1-111-5 153274001 |2 1/8k 18> CAP, 1/8

1-112 018503036 |2 T+ Mh5X30 BOLT, SOCKET M5X30

1-113 028050246 |2 N3} h 32-5 WASHER, SPRING 2-5

1-117 $54602000 |2 I74-20604U035B AIR TUBE, 060U035B

1-118 $59387000 |2 I7$-20604U050B AIR TUBE, 060U0508B

1-130 S04557000 |2 N 54PLTIM BAND, PLT1M

12 $52991000 |1 N -23h-N-3AL STACKER HARNESS, L

13 S$58693000 {1 I7$-20806U175B AIR TUBE, 0806U175B
D 100 $39821000 (1 3-+"9327°19P7 CORD CLAMP, 19P7

101 S04557000 |2 N Y3{PLTIM BAND, PLT1M

151-615-240
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. % 2:PB94% / Bobbin winder mechanism
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S.%E81% / Bobbin winder mechanism

REF.NO CODE QTY B XA NAME OF PARTS RM
1 152651401 |1 U XELF YN BOBBIN WINDER ASSY
1-1 152356301 |1 1hv%h" 471 BOBBIN WINDER BASE
1-2 $39802001 |1 1M 5E-3777 1% SUPPORT PLATE, ;B-W/MOTOR
1-3 004300513 |4 +#733X5 SCREW, FLAT M3X5
1-4 154024001 1 C A2 LAt BOBBIN PRESSER
1-5 152645001 |1 P Az ARl BOBBIN HOLDER
1-6 062300616 {1 A" IM3X6 SCREW, PAN M3X6
1-7 025030233 |1 k7Y h" 37193 WASHER, PLAIN M 3
1-8 154092001 1 1h3%925° 9% BOBBIN WINDER CLAW
1-9 014680422 |2 THA3Y74.379% 3 SET SCREW, SOCKET (CP) SM4.37
1-10 152361001 |1 1hvEUN - LEVER, ;B-WINDER
1-11 152362001 |1 1h¥%4° 03" SHOULDER SCREW
1-12 111942001 {1 190 3 SPRING, PLATE
1-13 111943001 1 1IN 34 h" % WASHER
1-14 060660512 |1 N {2b"318-40X5 SCREW, BIND SM3.18-40X5
1-15 152363001 |1 F77UN ZA SPRING, TWIST A
1-16 047301042 |1 YV VM SPRING PIN
117 145571101 1 L VSE PR VR GUIDE BRACKET ASSY, ;B-WINDER
1-18 145446001 |2 1M AT47 DISC, TENSION
1-19 100401001 |1 M9 2 TENSION SPRING
1-20 100136001 |1 1MF971Ih NUT, TENSION
1-21 146197001 |1 1hIh393 THREAD NIPPER ASSY
1-22 028040243 (1 N3} h 32-4 WASHER, SPRING 2-4
1-23 025040233 |2 b3 h" $F194 WASHER, PLAIN M 4
1-24 062401006 |1 FA°24X10 SCREW, PAN M4X10
1-25 021400103 |1 FIM Y24 NUT, 1 M4
1-26 539847001 |1 1h93E-593 MOTOR ASSY, ;B-WINDER
1-27 $35032101 |2 Y%7 2.6X5.5 SCREW, M2.6X5.5
1-28 028260242 |2 N3} h"32-2.6 WASHER, SPRING 2-2.6
1-29 S$39901001 1 1h3%7°9 SHAFT, ;B-WINDER
1-30 014300332 |2 THk33X3 SET SCREW, SOCKET (CP) M3X3
1-31 152364001 |2 h3- COLLAR
1-32 158597001 |1 1MIEAMYN- STOPPER, ;B-WINDER
1-33 $16669000 |1 7'07940.5A PROTECTOR, 0.5A
2 032311306 |5 +¥LEY2Y3.1X13 WOOD SCREW, ROUND M3.1X13
3 $52459000 |1 1M EN-2R BOBBIN WINDER HARNESS
4 $52460000 |1 7-A21110 GROUND WIRE
5 0A5400805 |1 +FA#7934X8DB SCREW, PAN (S/P WASHER) M4X8
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T . 2B / Air pressure mechanism

<2 yh—aLA "FATva BR
/ For without stacker > / OPTION PARTS "

~—13 9-5-0-{g}—9-4 | Yy
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T.Z2[EB81% / Air pressure mechanism

REF.NO CODE QTY AL NAME OF PARTS RM
1 $55571001 |1 N A7 IZYMO0 VALVE UNIT, 10
1-1 §39116100 |3 N N77VQZ21515-5 VALVE, VQZ2151S-5
1-2 §39115100 |6 N W7°VQZ2151-5 VALVE, vQZ2151-5
1-3 $53982000 |1 77349777 b-M3 BLANKING PLATE ASSY
1-4 $53981000 |1 IV KQ2L0601S ELBOW, KQWL0601S
1-5 $53983000 |3 7°79°4 PLUG, 4
1-6 140682001 |1 V1% SILENCER
1-7 153274001 |2 1/8k 28 CAP, 1/8
2 $55300101 |1 N N7 12907 VALVE UNIT, 7
2-1 $39115100 |4 N V7°VQZ2151-5 VALVE, VQZ2151-5
2-2 $53982000 |3 77977 b-M3 BLANKING PLATE ASSY
2-3 §59372000 |1 IV KJLOBO1S ELBOW, KJL0601S
2-4 140682001 |1 VRI% ¥ SILENCER
2-5 153274001 |2 1/8M% CAP, 1/8
3 018503036 |2 71+ MH5X30 BOLT, SOCKET M5X30
4 028050246 |2 N3 h 32-5 WASHER, SPRING 2-5
5 $56868000 |1 AM-b% " 1293 FILTER REGULATOR ASSY
5-1 S09231000 |1 F -7 1/4 BALL VALVE, 1/4
5-2 153252000 |1 PT#-Z" PT-JOINT
5-3 $56869000 |1 MBS 1-M3 PLUMBING MODULE ASSY
5-4 $59219000 |1 N-71-%.08-PT1/4 HALF UNION, ;KQ2H08-02S
5-5 $53985000 [1 7°77°8 PLUG, 8
6 855484001 |2 7HE MM 735X10 SCREW, SOCKET (S/P W) M5X10
<K T a e <OPTION PARTS>
9 §59217000 |1 IPH° 93 AIR GUN ASSY
9-1 §59218000 |1 IPh°y AIR GUN
9-2 $59219000 |1 N~71-%408-PT1/4 HALF UNION, ;KQ2H08-02S
9-3 §59220000 |1 F U4 A NF1-7° AIR TUBE, COIL ;TCU0805B
9-4 $12506000 {1 Irh° 779 AIR GUN HOOK
9-5 008400604 |2 +h7224X6 SCREW, TRUSS M4X6
<KXZ2yh—H LA <For without stacker>
13 $53985000 |1 7°37°8 PLUG, 8
<*F 7 alB&/7797° B> [<OPTION PARTS/ For flap clamp>
18 $39116100 |2 N 1TI°V0Z2151S-5 VALVE, VQZ2151S8-5
20 149796001 |1 1" hF-25H° 9% AIR HOSE, W/CONNECTOR
21 $53960000 |1 I7K-20425U045B1 AIR TUBE, 0425U045B1
22 $53961000 {1 I7H/-A0425U045B2 AIR TUBE, 0425U045B2
23 $53962000 |1 I7#-A20425U0258 AIR TUBE, 0425U025B
24 $53963000 |1 I74-20425U0268 AIR TUBE, 042500268
25 S58039000 |2 I17H-2042550248 AIR TUBE, 04255024B
26 $58040000 |2 I7K-204255028B AIR TUBE, 04255028B
<F T a B& /7397 B> |<OPTION PARTS/ For flap clamp>
33 $53958000 |1 I7HK-20425U05081 AIR TUBE, 0425U05081
34 $53959000 |1 17K-20425U050B2 AIR TUBE, 0425U050B2
35 $53964000 |1 I74/-20425U032B AIR TUBE, 0425U032B
36 $53965000 |1 I74-20425U0308 AIR TUBE, 0425U030B
37 S58037000 |1 I7#-A20604U128B AIR TUBE, 0604U128B
38 $58038000 |1 I7#-A20604U1468 AIR TUBE, 0604U146B
39 $58035000 |1 I7#-20604U091B AIR TUBE, 0604U091B
40 $58036000 |1 174-20604U1038 AIR TUBE, 0604U103B
43 $53952000 |1 I7#-2042551158 AIR TUBE, 04255115B
45 $58034000 |1 I7H-A04255123B AIR TUBE, 04255123B
47 S$55009000 |1 I7k-204255066B AIR TUBE, 042550668
48 S$55010000 |1 I7#-A04255070B AIR TUBE, 04255070B
49 §53951000 |1 I7H-204255107B AIR TUBE, 0425S107B
151-615-514
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T . Z2EB3% / Air pressure mechanism

"FT 3 EBR
/ OPTION PARTS "

/ For without stacker >

< X¥vh—-izLA

So—13
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T.2Z2[EB81% / Air pressure mechanism

REF.NO CODE QTY EXq NAME OF PARTS RM
50 §55013000 |1 I7#-204255088B AIR TUBE, 0424S088B
51 5§53954000 |1 I7H-204255110B AIR TUBE, 025451108
52 $53952000 |1 I7K-204255115B AIR TUBE, 042551158
53 $§54614000 |1 17#-2042551228 AIR TUBE, 04255122B
54 $54615000 |1 I7#-2042551258 AIR TUBE, 04255125B
55 §54615000 |1 17#-2042551258 AIR TUBE, 04255125B
56 $53973000 |1 I7#-20604S051B AIR TUBE, 06045051B
57 $54104000 |1 17#-20604U190B AIR TUBE, 0604U190B
70 $§52973000 |3 &'~ 4RF100 REPEATE CABLE TIE, RF100
71 $04557000 |1 NI34PLTIM BAND, PLT1M
72 149287000 |1 F4Ov97307 CORD HOLDER, 7N
73 552908000 |1 2-MHTH14 CORD HOLDER, 14N
74 158581000 |1 I-hHNe"$24 CORD HOLDER, 24N
75 0A5401005 |3 +"47934X10DB SCREW, PAN (S/P WASHER) M4X10
76 $39821000 |2 -+"9727°19P7 CORD CLAMP, 19P7
77 510859001 |3 957" CLAMP
78 002300603 |3 +1A"23X6 SCREW, PAN M3X6
79 $55303000 |1 AN {7480S SPIRAL, 80S
151-615-514
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U . B3 AR / Power supply equipment mechanism

-y

/ For "3-pahse 200V AC, 220V AC, /For"200VAC ™\ |
380V AC, 400V AC & 415V AC" > & 220V AC" >

< #15220VH
/ For "2-pahse 220V AC" > / For "380V AC, 400V AC
& 415V AC" >
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U. B4 B3R / Power supply equipment mechanism

REF.NO CODE QTY XA NAME OF PARTS RM

1 $52760000 [1 bR TRANSFORMER, 1.4KVA

2 S$55476001 |4 THE M 736X12 BOLT, SOCKET(S/P WASHER)M6X12
<348200v, 220v, <For "3-phase 200V AC, 220V AC,

380V, 400V, 415VE> 380V AC, 400V AC & 415V AC">

5-1 §52472001 |1 7T /SW3IPY POWER SUPPLY SWITCH ASSY, 3P
<Bi18220VAD> <For "Single phase 220V AC>

5-2 §52968001 {1 7T USW2PYL POWER SUPPLY SWITCH ASSY, 2P

6 0A5400805 |2 +IN ¥ 934X8DB SCREW, PAN (S/P WASHER) M4X8
<200V, 220VEE> <For "200V AC & 220V AC">

7-1 S47900000 |1 77 b-h-M10A BREAKER, M ;10A
<380V, 400V, 415VH3> <For "380V AC, 400V AC & 415V AC">

7-2 852437000 1 77 b-h-M5A BRAEKER, M ;5A

8 852727000 |1 AYhN - TERMINAL COVER

9 $52475000 |1 7" b=h-NFN-32 HARNESS, BR-NF

10 $40620000 |1 N OMNI4S SETTING PLATE, ;PCB

11 0A5400805 |2 +A7$7934X8DB SCREW, PAN (S/P WASHER) M4X8

12 S40616001 |1 J4A" JAMIEMCY 3 NOISE FILTER ASSY, EMC

13 0A5400805 |4 +1A°#7934X8DB SCREW, PAN (S/P WASHER) M4X8

14 §52478000 |1 7-ZtPE GROUND WIRE, PE

15 0A5400805 [1 +1A7#7734X8DB SCREW, PAN (S/P WASHER) M4X8

16 $52476000 {1 NF-TN—%Z HARNESS, NF-T

17 $52439000 |1 AVRN-32 HARNESS, T-AVR

18 §52440000 |1 TPV Un-32A PCB HARNESS, A ;T-P/PCB

19 852441000 |1 T-Pin"»n-37B PCB HARNESS, B ;T-P/PCB

20 S46738000 |1 AMIFIT Y POWER SUPPLY, SWITCHING

21 0A5300805 |2 +FA%°933X8DB SCREW, PAN (S/P WASHER) M3X8

23 S00554000 |7 #1°-F6NS SUPPORT, 6NS

24 §38111000 |2 #i1°-+6S SUPPORT, 6S

25 §52443000 |1 MIND-n-32 POWER SUPPLY HARNESS, P-M/PCB

26 S52444000 |1 {UN-An-3 A INVERTER HARNESS, P-M/PCB

27 §52457000 |1 7YPSWn-2R FOOT SW HARNESS, M/PCB-BOX

28 0A5400805 |1 +1A4°934X8DB SCREW, PAN (S/P WASHER) M4X8

29 §52952001 |1 $-K'FU762XH3 SERVO AMPLIFIER ASSY, 62X

30 018061436 |2 THkreX14 BOLT, SOCKET M6X14

31 028060246 |2 N4 h'22-6 WASHER, SPRING 2-6

32 §52442000 1 YK NI-n-2 2 SERVO POWER HARNESS, T-AMP

33 S$52445000 |1 H-fn-%2 SERVO HARNESS, M/PCB-AMP

34 §52447000 |1 A4 N-3A ENCODER HARNESS, AMP-MOT

35 $52448000 |1 E-4N)-N-2 R M/POWER HARNESS, AMP-MOT

36 S52446000 |1 IYUEIND-N-FR MOTOR POWER HARNESS, P/PCB-MOT

37 0A5401005 |1 +FA4°924X10DB SCREW, PAN (S/P WASHER) M4X10

38 552908000 |1 I-FENs#14 CORD HOLDER, 14N

39 0A5401005 |1 +FA%°924X10DB SCREW, PAN (S/P WASHER) M4X10

40 S§52732000 |1 7-At»1600 GROUND WIRE, L=1600

41 852733000 |2 T7-At1050 GROUND WIRE, L=1050

42 0A5400805 |4 +1A4°934X8DB SCREW, PAN (S/P WASHER) M4X8

43 §52450000 |1 MUNVI N-3A MAIN VALVE HARNESS

44 S$12463001 |2 VL TIWLES SENSOR PCB ASSY, 1

45 0A4300605 |2 +1FA % 923X6DA SCREW, PAN (S/P WASHER) M3X6

46 $52449000 {1 U2 A M/SENSOR HARNESS, CYC-M/PCB

47 S52744000 |1 AYFA22E-M-11 SWITCH, A222E-M-11

48 $52461000 |1 EMSWn-32 EM/SW HARNESS, EM/SW-M/PCB

70 S00480000 |2 I-FRLT#5 CORD HOLDER, 5N

71 552907000 |1 A-MHLT#10 CORD HOLDER, 10N

72 0A5401005 |3 +FAH%)24X10DB SCREW, PAN (S/P WASHER) M4X10
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. BE R BIR / Power supply equipment mechanism

< =43200V, 220V, 380V, 400V, 415VA
/ For "3-pahse 200V AC, 220V AC,
380V AC, 400V AC & 415V AC" >

A

/ For "200V AC ‘\

& 220V AC" >

< §48220VA
/ For "2-pahse 220V AC" >

/ For "380V AC, 400V AC
& 415V AC" >
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U. T4 5aE81% / Power supply equipment mechanism

REF.NO CODE QTY B Xq NAME OF PARTS RM
73 149287000 |1 HOA9357° CORD HOLDER, 7N
74 S09141000 |6 -+"977°16L CORD CLAMP, 16-L
75 $09142000 |1 3-+"%3-7°20L CORD CLAMP, 20-L
76 S$31760000 |4 CKS77-7° 26L CORD CLAMP, 26-L
151-615-515
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V1 . #$I¢B84% / Cloth control system mechanism

~
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V1. % fEBS{R / Cloth control system mechanism

REF.NO CODE QTY EXq NAME OF PARTS RM
1 $53531000 |1 1334122073 CARRIAGE FEED ASSY, 220
1-1 §53532001 [1 33341220R73 CARRIAGE FEED ASSY, R-220
1-1-1 553558001 |1 IV RY3 CARRIAGE FEED LEVER ASSY, R
1-1-2 $53564001 |1 IV AT COUPLING
1-1-3 012060636 |1 TH76X6 SET SCREW, SOCKET (FT) M6X6
1-1-4 553533001 {1 FAAYIMY 5N R SETTING LEVER, R
1-1-5 018062036 |2 PH&" M6X20 BOLT, SOCKET M6X20
1-1-6 028060246 |2 N3 " 32-6 WASHER, SPRING 2-6
1-1-7 025060236 |2 k74" 37196 WASHER, PLAIN M 6
1-1-8 $§53534100 |1 1IN 3 CARRIAGE FEED SPRING
1-1-9 008400604 |2 +h7234X6 SCREW, TRUSS M4X6
1-1-10 §53535001 |1 2°43776.35 SHOULDER SCREW, SM6.35
1-1-11 553536001 {1 11441R CARRIAGE FEED, R
1-1-12 $53537001 |1 22 K| SUPPORT BRACKET
1-1-13 018501236 |2 PHEWE5X12 BOLT, SOCKET M5X12
1-1-14 028050246 |2 N3 h"32-5 WASHER, SPRING 2-5
1-1-15 §53538101 [1 014 STOPPER & POSITIONING PLATE
1-1-16 060400812 |2 NA/h"M4X8 SCREW, BIND M4X8
1-1-17 $§53538001 1 hi- COLLAR
1-1-18 558204001 {1 H-4¥13Y° SCREW, COLLAR PRESS
1-1-19 §53540001 |1 N -41 CYLINDER BASE
1-1-20 115503001 |1 Y7%7°4.37 SCREW, SM4.37
1-1-21 018501036 |1 FH%°M5X10 BOLT, SOCKET M5X10
1-1-22 553541000 |1 WA -93 CYLINDER ASSY
1-1-22-1 514666000 {1 4716X20 CYLINDER, 16X20
1-1-22-2 $12150000 |1 F-ALWE"M-5HL-4 TUBE ELBOW, M-5HL-4
1-1-22-3 $11433000 |1 $-2297° hAMS HOSE NIPPLE, 4M5
1-1-23 $§53543001 |1 VAVN -J%°F JOINT
1-1-24 553544001 |1 k° 002 PIN, 002
1-1-25 048025342 |1 FATE2.5 RETAINING RING, E2.5
1-1-26 §53545001 |1 oL - LINK LEVER
1-1-27 002300603 |1 +1A"13X6 SCREW, PAN M3X6
1-1-28 $§53546001 |1 r URESE DV LINK SHAFT
1-1-29 $53547001 |4 V914145 HOLDER PLATE
1-1-30 $31258001 |4 +#7234X6 SCREW, FLAT M4X6
1-1-31 $53548000 |2 N3FHI45)2 SPRING HOLDER PLATE ASSY
1-1-32 008300604 |4 +h7A33X6 SCREW, TRUSS M3X6
1-1-33 $55454001 |1 1)33{4RY: FOLDING PLATE ASSY, R
1-1-33-1 $§57533000 (1 nYY-b REFLECTING SHEET
1-1-34 §53552000 |2 LorI44mn' % SPRING, PLATE
1-1-35 §53553000 |2 VoH1YIN % SPRING, PLATE
1-2 553554001 |1 4412200193 CARRIAGE FEED ASSY, L-220
1-2-1 $53562001 1 THAYILN LY CARRIAGE FEED LEVER ASSY, L
1-2-2 $53564001 |1 HI9TYET COUPLING
1-2-3 012060636 |1 TTE76X6 SET SCREW, SOCKET (FT) M6X6
1-2-4 $53555001 |1 TAAYIMYFLN-L SETTING LEVER, L
1-2-5 018062036 |2 THE WE6X20 BOLT, SOCKET M6X20
1-2-6 028060246 |2 N3Y %26 WASHER, SPRING 2-6
1-2-7 025060236 )2 EF%h'4F2196 WASHER, PLAIN M 6
1-2-8 553534100 |1 THH4Int CARRIAGE FEED SPRING
1-2-9 008400604 |2 +F7234X6 SCREW, TRUSS M4X6
1-2-10 $§53535001 |1 ¥v2¥°6.35 SHOULDER SCREW, SM6.35
1-2-11 $§53556001 |1 FAFHIL CARRIAGE FEED, L
1-2-12 §53537001 1 YUhq SUPPORT BRACKET
1-2-13 018501236 |2 THEIMESX12 BOLT, SOCKET M5X12
1-2-14 028050246 |2 N3$h'22-5 WASHER, SPRING 2-5
1-2-15 $53538101 |1 ¥/94% STOPPER & POSITIONING PLATE
1-2-16 060400812 |2 NA{UFM4X8 SCREW, BIND M4X8
1-2-17 $§53539001 [1 h3- COLLAR
1-2-18 $58204001 |1 hy-#41%s” SCREW, COLLAR PRESS
1-2-19 $53540001 |1 N -5 4 CYLINDER BASE
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V1 . H$IEIBISR / Cloth control system mechanism

l1.1.22.3 |
[1-1-222—B |
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/ OPTION PARTS "
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V1.7 %l E0R84% / Cloth control system mechanism

REF.NO CODE QTY XA NAME OF PARTS RM
1-2-20 115503001 [1 ¥23774.37 SCREW, SM4.37
1-2-21 018501036 |1 TH&" WE5X10 BOLT, SOCKET M5X10
1-2-22 553541000 |1 N3 -93 CYLINDER ASSY
1-2-22-1 514666000 |1 47 16X20 CYLINDER, 16X20
1-2-22-2 $12150000 |1 F-ALNE"M-SHL-4 TUBE ELBOW, M-5HL-4
1-2-22-3 $11433000 |1 $-2277° WAM5 HOSE NIPPLE, 4M5
1-2-23 $53543001 |1 VAV =% F JOINT
1-2-24 $53544001 |1 k° 002 PIN, 002
1-2-25 048025342 |1 FATE2.5 RETAINING RING, E2.5
1-2-26 553545001 [1 VA7 AN LINK LEVER
1-2-27 002300603 |1 +1A723X6 SCREW, PAN M3X6
1-2-28 §53546001 |1 23139579 LINK SHAFT
1-2-29 §53547001 |4 V934144 HOLDER PLATE
1-2-30 $31258001 |4 +#734X6 SCREW, FLAT M4X6
1-2-31 553548000 |2 N 3314593 SPRING HOLDER PLATE ASSY
1-2-32 008300604 |4 +h7233X6 SCREW, TRUSS M3X6
1-2-33 §55455001 |1 23M4L93 FOLDING PLATE ASSY, L
1-2-33-1 $57533000 |1 Ny-b REFLECTING SHEET
1-2-34 $53552000 |2 VAL % SPRING, PLATE
1-2-35 $53553000 |2 VAAHHIN % SPRING, PLATE

<F T a L EB&> <OPTION PARTS>

2-1 $56006000 |2 444137 hAYS CARRIAGE FEED RUBBER ASSY, A
2-2 $56007000 |2 334412° hBY3 CARRIAGE FEED RUBBER ASSY, B
2-3 $56008000 |2 F33¥I13° 41,593 CARRIAGE FEED RUBBER ASSY, 1.5
2-4 $56009000 |2 13141374273 CARRIAG FEED RUBBER ASSY, 2
2-5 $56010000 |2 334¥13° 4393 CARRIAGE FEED RUBBER ASSY3
2-6 $58903000 |2 3434137 ACY3 CARRIAGE FEED RUBBER ASSY, C
3 $58900000 |6 LS EVE A P SCREW, M2
151-615-516
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V2. Hl#eR (7 3 88&) / Cloth control system mechanism (Option parts)

51 - N 50-15 >
50-17 50-16 P
51-13 51-12 —_———— e ——
4 51-8—@_ .

5”@@ 51.5—§ 51
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V2. # HIEBA{R(F 7° 2 2 > BB&a) / Cloth control system mechanism (Option parts)

REF.NO CODE [QTY b Aq NAME OF PARTS RM
50 $53565000 |1 7397° 41IR73 FLAP CLAMP ASSY, R
50-1 $53566000 |1 YIS 204 AUXILIARY PLATE
50-2 008400604 |5  |+F5234X6 SCREW, TRUSS M4X6
50-3 $53567001 |1 71397° 9709 FULCRUM SHAFT
50-4 $53568001 |1 %517 M5 NUT PLATE, M5
50-5 004501606 |2  |+%735X16 SCREW, FLAT M5X16
50-6 S53569001 |1 7397° #41R FLAP CLAMP, R
50-7 $53540001 |1 WA -4 CYLINDER BASE
50-8 115503001 {1 Y23y°4.37 SCREW, SM4.37
50-9 018501036 |1 PHE MASX10 BOLT, SOCKET M5X10
50-10 $53541000 {1 INa -3 CYLINDER ASSY
50-10-1 $14666000 {1 47 16X20 CYLINDER, 16X20
50-10-2 $12150000 |1 F-ALVE M-5HL-4 TUBE ELBOW, M-5HL-4
50-10-3 S53542000 [1 %" TM5H4 JOINT, W/SCREW M5
50-11 $53571001 |1 WoATIRT JOINT
50-12 $53572001 |1 y 2 SHOULDER SCREW, M5
50-13 021500216 |1 b wiN:) NUT, 2 M5
50-14 $53573001 |1 7397 #4417 L-b" A FLAP CLAMP BLADE, A
50-15 S53574000 |1 7597° 4417 L-+"B FLAP CLAMP BLADE, B
50-16 $53575001 |1 7397° 417 b-b"C FLAP CLAMP BLADE, C
50-17 $53989000 {1 7797° $412%° 05 SPONGE, 258X8X3
50-18 008300604 |4  |[+h7Z33X6 SCREW, TRUSS M3X6
50-19 53576001 [2  |Z#Yb°8 STUD, 8 W/SCREW M5
50-20 021500216 |2 |273+9b5 NUT, 2 M5
50-21 S53577000 |1 73972°5° =993 FLAP GAUGE ASSY
50-22 S$53580001 |2  |7397°Abyn° - FLAP STOPPER
50-23 002300603 {2  [+FA°23X6 SCREW, PAN M3X6
51 $53581000 {1 7397° H1LY3 FLAP CLAMP ASSY, L
51-1 $53566000 |1 PEER AL AUXILIARY PLATE
51-2 008400604 |5  |+b5234X6 SCREW, TRUSS M4X6
51-3 $53567001 |1 7397YTIV Y FULCRUM SHAFT
51-4 $53568001 |1 951+YrM5 NUT PLATE, M5
51-5 004501606 |2  |+%#5215X16 SCREW, FLAT M5X16
51-6 $53582001 |1 7397 %Il FLAP CLAMP, L
51-7 S$53540001 |1 Ve CYLINDER BASE
51-8 115503001 |1 Yr1°4.37 SCREW, SM4.37
51-9 018501036 |1 7H+ELES5X10 BOLT, SOCKET M5X10
51-10 $53541000 |1 Mo -H3 CYLINDER ASSY
51-10-1 $14666000 |1 U4 16X20 CYLINDER, 16X20
51-10-2 S$12150000 |1 F-AINHM-5HL-4 TUBE ELBOW, M-5HL-4
51-11 $53542000 |1 Y4 FM5H4 JOINT, W/SCREW M5
51-12 $53571001 |1 WA JOINT
51-13 $53572001 |1 ¥y SHOULDER SCREW, M5
51-14 021500216 |1 2Y11Yh5 NUT, 2 M5
51-15 $53573001 |1 7397 H4I7L-FA FLAP CLAMP BLADE, A
51-16 S53574000 |1 73974417 L-VB FLAP CLAMP BLADE, B
51-17 $53575001 |1 7397 A4I7L-bC FLAP CLAMP BLADE, C
51-18 $53989000 [1 7397 YIRS SPONGE, 258X8X3
51-19 008300604 |4  |+F5R33X6 SCREW, TRUSS M3X6
51-20 853576001 2 |R4Y+'8 STUD, 8 W/SCREW M5
51-21 021500216 |2 [2¥atvrs NUT, 2 M5
51-22 S53577000 |1 739753 FLAP GAUGE ASSY
51-23 S53580001 {2 |7397°AbYn- FLAP STOPPER
51-24 002300603 |2  |+FA"213X6 SCREW, PAN M3X6
100 $52454000 {1 73974 FLAP SENSOR
101 $52961000 [2  |7P4NFD-G4 FIBER, FD-G4
102 852962000 |2  [#4FLURAFX-MR5 SIDE LENS
103 $52965001 |1 DINL-AL75 DIN RAIL, 75
104 008400604 |2  [+F5234X6 SCREW, TRUSS M4X6
105 $53588000 [2  |AnN'{F1720SS SPIRAL, 720SS
106 002300603 |4  [+3~"23X%6 SCREW, PAN M3X6
151-615-516
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V2. BBk (73
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) / Cloth control system mechanism (Option parts)
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V2. /sl R+ 7 3

> &BdR) / Cloth control system mechanism (Option parts)

REF.NO CODE QTY XA NAME OF PARTS RM
107 $53583000 |1 AR SENSOR HOLDER, R
108 $53584000 |1 AR L SENSOR HOLDER, L
109 553585001 |2 7797 0 A-h SENSOR GUIDE
110 018300636 |2 71 Wb 3X6 BOLT, SOCKET M3X6
111 $53586001 (2 vA-25 SENSOR STUD, M5
120 $10243000 [1 HA977°NK-3N CORD HOLDER, ;NK-3N
121 149287000 |1 HMO977° CORD HOLDER, 7N
122 0A5400805 |2 +1N" 47 934X8DB SCREW, PAN (S/P WASHER) M4X8
151-615-516
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W.7U > F3ERBAGR / Printed circuit board mechanism

151-615-518

X.<v—Hh—B8 / Marker mechanism

151-615-521
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W. 7'V > FEARRI{R / Printed circuit board mechanism

REF.NO CODE QTY E XA NAME OF PARTS RM
1 S$53000001 |1 MAN Y3 MAIN PCB ASSY
2 $52963000 (1 [77°KD2404 FAN, KD2404
3 062302506 {2 AT 23X25 SCREW, PAN M3X25
4 028030242 2 |n" 34 h 32-3 WASHER, SPRING 2-3
5 $52749000 (1 |PROM62021> PROM, BAS620 :MAIN
6 §52750000 |1 PROMG 20"t 4 PROM, BAS620 ;SEW
7 $52751000 {1 |PROMB20%-% PROM, BAS620 ;:MT
8 §53007001 |1 T AN LY POWER SUPPLY PCB ASSY
8-1 152566000 |1 |t2-2°C FUSE, C ;2A/125V
8-2 152565000 |2 [k2-2°B FUSE, B :5A/125V
8-3 §52741000 |1 GFUSE6A125V GLASS FUSE, 6A/125V
8-4 508030000 [1  |Gt2-2°5AFB FUSE, 5A :FB
8-5 153242000 |2 |t2-276A FUSE, 6A
8-6 $30229000 |14  [k2-2°#44°F219P FUSE HOLDER, ;F219P
8-7 Jo2727001 |1 |#ka-z"2a250v GLASS FUSE, 2A/250V
9 0A5400805 |5 +HATH#7934X8DB SCREW, PAN (S/P WASHER) M4X8
10 0A5401205 |1 +A 47 934X12DB SCREW, PAN (S/P WASHER) M4X12
151-615-518
X.~¥ — 5 —RB&4% / Marker mechanism
REF.NO CODE QTY ELXAAS NAME OF PARTS RM
1 $52989000 |2 v-h-193 MARKING LIGHT ASSY, 1
1-1 $52465000 2 |v-#-1 MARKING LIGHT, 1
1-2 $57942000 |2 Y40 dvgT MARKING FOLDER
2 018400836 |2 THE MR AX8 BOLT, SOCKET M4X8
3 025040236 |2 L7t H" 37194 WASHER, PLAIN M 4
4 $57620001 |1 V=H-A"-27° V=b MARKING LIGHT BASE PLATE
O 5 018501236 |2 THEM5X12 BOLT, SOCKET M5X12
6 028050246 |2 N3} h 32-5 WASHER, SPRING 2-5
7 S40494000 |1 SWEy7° SWITCH CAP
10 §52985000 |1 I M =h-n-FAL ML-HARNESS, L ;M/PCB-ML
11 $04557000 |1 N J34{PLTIM BAND, PLT1M
151-615-521
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Y . #4E/XxJVBI{% / Operation panel mechanism

151-615-630

AA . Btz B3£% / Foot switch pedal mechanism

()

151-615-651
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Y 1&4€/ 3~ )LE81% / Operation panel mechanism

REF.NO CODE _|QTY Eo XA NAME OF PARTS RM
1 S52975001 {  1{v94n° 3461593 OPERATION PANEL ASSY, 615
1-1 §52976000 | 1|1 #vI7L-L93 FRONT FRAME ASSY
1-1-1 $49491000 | 1|vi4n° JNRIIV-4 FRONT FRAME
1-1-2 $52977000 | 1|n"iny-h PANEL SHEET
1-1-3 S52978000 [ 11" #hy-po315 PANEL SHEET BACK PLATE
1-2 $52979000 | 1 [v#n 240 REAR FRAME
1-3 $49495000 | 1[n" 33N - PANEL SIDE COVER
1-4 $49496001 |  1|n" 330 - b COVR GUIDE, ;SIDE
1-5 $52092000 |  1|3°4Y-+ RUBBER SHEET
1-6 $53010001 | 1|n"zh4n 293 PANEL PCB ASSY
1-7 087310815 |  2|#v7°B4{13X8 TAPTITE, CUP B M3X8
1-8 087311015 |  2[#Y7°B#{}3X10 TAPTITE, CUP B M3X10
1-9 XA2220050 [ 2[4 Utt1 BOARD PRESSER
1-10 0A4400805 |  1|+A"#734X8DA SCREW, PAN (S/P WASHER) M4X8
1-11 018300636 | 4|7+ Mh3X6 BOLT, SOCKET M3X6
2 $52980000 |  1|PROM61501° ) PANEL PROM 6150
3 032422505 |  4|+3WE9374. 1X25 WOOD SCREW, ROUND M4.1X25
8 $52458000 | 1|1 3#wn-3% PANEL HARNESS
151-615-530
AA.Z51RBE 1% / Foot switch pedal mechanism
REF.NO CODE _|QTY Eo X1 NAME OF PARTS RM
1 $52960001 | 1[|3Luy79ksw 3-PEDAL FOOT SWITCH
1-1 S38166000 3|7 a0a° 4 FOOT PEDAL BASE
1-2 S42867001 | 1|7343%5° 3% TREADLE AUXILIARY PLATE
1-3 004400603 |  6|+¥73%7°4X6 SCREW, FLAT M4X6
1-4 S38170001 3|7IMAT TN 7 SPRING, COMPRESSION
1-5 S$52959000 1|3V SWN-3R7 3 3-PEDAL FOOT SW HARNESS ASSY
D 1-5-1 S44807000 1|3V77hSWN-3A 3-PEDAL FOOT SW HARNESS
1-5-2 S36260000 [  3|AMYFVXE" U 4 MICRO SWITCH, VX ;PIN BUTTON
1-6 062301205 |  6[#n"13X12 SCREW, PAN M3X12
17 228475000 | 10|91 4" 1. 9X80 FASTENING BAND, 1.9X80
1-8 $38174000 [  3|7vM 470 FOOT PEDAL
1-9 $38175001 |  3|A°4 w3 1% PROTECTION PLATE, ;PEDAL
1-10 S38176101 |  3|{y#44In°} SPRING, PLATE
1-11 002300403 |  6[++n"13X4 SCREW, PAN M3X4
1-12 028030246 6|N 3% h"%2-3 WASHER, SPRING 2-3
1-13 025030236 6{t7Y " H" 35193 WASHER, PLAINM 3
1-14 S38177001 37U RS Y SHAFT, ;F-PEDAL
1-15 048050346 |  6|MA7ES STOP RING
1-16 052400606 3{FATIN 3E74X6 SCREW, PAN (S/P WASHER) M4X6
1-17 117936001 | 143" 4t29.4 RUBBER CAP, 9.4
1-18 §52957000 | 133941721711 CONNECTOR, 172172-1
1-19 $52958000 |  1|3394hn° -527163 CONNECTOR COVER, 527163
1-20 S38059000 | 3|7 mAYING79F RUBBER CAP, ;NG79F
151-615-651
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AB . B & B{% / Power table
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AB.Th 1 & RS / Power table

REF.NO CODE QTY B XA NAME OF PARTS RM
1-1 $40884000 |4 AMINJREYR2-100 CASTER W/STOPPER, 100
1-2 $§53624001 |1 M YTy FULCRUM SHAFT, H
1-3 017082016 |2 #°Mh8X20 BOLT, M8X20
1-4 028080246 |2 N3 h°32-8 WASHER, SPRING 2-8
1-5 025080236 |2 k74" h" 37198 WASHER, PLAIN M 8
1-6 $53625001 |1 U724 SET SCREW COLLAR
1-7 012060636 |2 T1t76X6 SET SCREW, SOCKET (FT) M6X6
1-8 $53626001 |1 N 24 SPACER, 24
1-9 $57538001 |1 7 14A SUPPORT PLATE, A
1-10 $§57539001 [1 ¥7°148 SUPPORT PLATE, B
1-11 542446001 |4 FHE" WM 736X14 BOLT, SOCKET (S/P WASHER)M6X14
1-12 S$53633001 (1 IV-b44157 Y SUPPORT SHAFT, F
1-13 $53634001 |1 Iy SHAFT W/SCREW
1-14 553635001 |1 WIZ JAMIN - SHAFT STOPEER
1-15 021080206 |1 2911748 NUT, 2 M8
1-16 025080336 |1 k7% h 34748 WASHER, PLAINL 8
1-17 $42619001 |1 IbhI- SET SCREW COLLAR
1-18 012400436 |1 7He74X4 SET SCREW, SOCKET (FT) M4X4
1-19 153568001 (1 HIN ZA SPRING, A ;COMPRESSION
1-20 018401236 |1 THH Mh4X12 BOLT, SOCKET M4X12
1-21 553636001 |1 N F4HIA SPRING HOLDER, A
1-22 $53637001 (2 N 3341B SPRING HOLDER, B
1-23 004401003 |2 +#7%5°4X10 SCREW, FLAT M4X10
2 §53627101 |1 7-7°W TABLE
3 018102036 |2 PHEMA10X20 BOLT, SOCKET M10X20
4 025100236 |2 k74" H" 371910 WASHER, PLAINL 10
5 028100246 |2 N3 32-10 WASHER, SPRING 2-10
6 553628001 |1 NTINITRTYTY CONNECTING SHAFT
7 018103036 |1 PHE°MR10X30 BOLT, SOCKET M10X30
8 028100246 |1 N 3°H"%2-10 WASHER, SPRING 2-10
9 025100236 |1 E3%h'4¥27910 WASHER, PLAIN L 10
10 $07356001 |1 b145°6.35E7 SET SCREW, (FT) SM6.35-28X17
11 §53629000 (2 TLTY RUBBER LEG
12 $§55485001 |2 THEWVMY35X12 SCREW, SOCKET (S/P W) M5X12
14 510661109 |4 YrTY757° 4 RUBBER
15 503999009 |3 "MFry7’ BEAM CAP
31 $53638000 |1 9ty SUPPORT METAL FITTINGS
32 542466001 |2 THEM936X14 BOLT, SOCKET (S/P WASHER) M6X1 4
35 $53639001 |1 799 HOOK
36 144526001 |2 ¥u3¥°4.37 SHOULDER SCREW, SM4.37
37 151951001 |1 IF-LV-ERN R SPRING, EXTENSION
38 $§53640001 [1 N3hh SPRING HOOK
39 $17971000 |1 WARTYY SHOCK ABSORBER, GAS
40 549638001 |2 V959D LINK SHAFT, D
41 107153002 |4 % WASHER
42 $37968001 |4 ATY7E U8 SNAP PIN, 8
44 553643001 |1 ¥y'3°4D SUPPORT BASE, D
45 018500836 |2 THE ME5X8 BOLT, SOCKET M5X8
48 $53644001 |1 FI7HYILN-A LEVER, A
49 $53645001 |1 bITHYILN-B LEVER, B
50 159027001 |3 t41in-5 PRESSER ROLLER
51 017061616 |3 frex16 BOLT, Mé6X16
52 028060246 |3 N34 h42-6 WASHER, SPRING 2-6
53 $§53646000 |4 Akl BED SUPPORT
54 $53647000 (4 4993 CUSHION
55 $53648001 |4 b953uh3- CUSHIN COLLAR
56 018063036 |4 T+ W6X30 BOLT, SOCKET M6X30
57 028060246 |4 NiY I 32-6 WASHER, SPRING 2-6
58 154886001 |4 ¥h'% WASHER
59 $53649001 |2 T-TMAFE S POSITIONING PLATE
60 018401636 |4 7HEWbAX16 BOLT, SOCKET M4X16
151-615-652
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AB.Tih ) & B81% / Power table

REF.NO CODE [QTY B XA NAME OF PARTS RM

61 028040246 |4 |V 34 H 32-4 WASHER, SPRING 2-4

62 $53650000 |1 I-F-ARF-7" W3 CORRNER KNIFE TABLE ASSY

62-1 $53651001 |1 o i 0y 5y I CORRNER KNIFE TABLE

62-2 118550001 |2 AV PIN, DOWEL

63 012081636 |4  |PHt38X16 SET SCREW, SOCKET (FT) M8X16

64 S$53652001 {3 |7-7"Man" -4 TABLE SPACER, W/SCREW

65 021080306 |3  |Fvb318 NUT, 3 M8

66 $53653000 {1 #7°5-7" MR AUXILIARY TABLE, R

67 S$53685001 |2 bA35°8X16 SET SCREW, M8X16

68 008400604 |3  {+h7324X6 SCREW, TRUSS M4X6

69 S$53654001 |1 #7°5-7" 17" 5I0A BRACKET, A

70 $53655001 |1 $7°5-7"17° 55IB BRACKET, B

71 S$55485001 |8  |PHk M H35X12 SCREW, SOCKET (S/P W) M5X12

74 $53656000 |1 #7°5-7°M AUXILIARY TABLE

75 008400604 |4  |+F7234X6 SCREW, TRUSS M4X6

81 $53659000 |1 7 AN Y44C SLIDE PLATE, C

82 008400604 |2  |+h7234X6 SCREW, TRUSS M4X6

83 $53660000 |1 77" ML TABLE, L

84 017083016 |3  |# M8X30 BOLT, M8X30

85 028080246 |3 |V 3% Hh 32-8 WASHER, SPRING 2-8

86 025080236 |3  |t3% H° 37198 WASHER, PLAIN M 8

87 $53661000 |1 7-7"IR TABLE, R

88 S$55486001 |4  |PHF MM 935X14 SCREW, SOCKET (S/P W) M5X14

91 S02738009 |1 B2 ACCESSORY CASE

92 S02740000 |1 JINk FELT

93 $02739000 |1 1LY AYT-7° RUBBER MAGNET TAPE

94 039411215 |2 1h5259E° 1412 TAPPING SCREW, TRUSS 1 M4X12

95 $38820000 |3  |7°9¥235 BUSHING, 35

96 S$46583000 |1 7°Y¥1TB-2533 BUSHING, TB-2533

97 $52970000 |1 7'9%aTB-1116 BUSHING, TB-1116

98 $40583000 |1 ®17'39°35 HOLE PLUGE, 35

100 $55310001 {1 7°U-h-hi'- BREAKER COVER

101 008400604 |2  |+}5224X6 SCREW, TRUSS M4X6
<FToavEas> <OPTION PARTS>

150 $53671000 |1 Vs b Ly HOLDEING BRACKET

151 018082036 |2  |P+&NMI8X20 BOLT, SOCKET M8X20

152 $53672000 |1 ULa STV CURVED BAR

153 S53673000 |2 |¥¥ 95V IMUb FIXING BLOCK

154 018501436 |2 |7+Hk'IE5X14 BOLT, SOCKET M5X14

155 S$53674000 {1 ¥k CLOTH SUPPORTER

156 004401003 |4  |+¥5%¥4X10 SCREW, FLAT M4X10

157 S54117001 |1 VohyTUsY FULCRUM SHAFT

158 018501022 |1 PHRFS5X10 BOLT, SOCKET M5X10

159 159150000 {2  |3°At»20.5 RUBBER CAP, 20.5

162 $53675001 |1 K92 - BOX COVER

163 008400604 |8  |++5234X6 SCREW, TRUSS M4X6

164 S53676001 |1 7-hhn- ARM COVER

165 008400604 |4  |+F5R24X6 SCREW, TRUSS M4X6

166 $55308001 |1 AYFHN - SWITCH COVER

167 0A5401006 |2  [FA"IN$EF4X10 SCREW, PAN (S/P WASHER) M4X10

168 $53691001 |1 FANIIVA OIL FENCE

169 105173004 |2 |Y449°4.76 SCREW, SM4.76

170 S$53677000 |1 77°397BASY: OIL PAN ASSY, BAS

1701 S$53678001 |1 77°397BAS OIL PAN, BAS

170-2 153230101 |1 HN=HY5'F DRAIN

170-3 062670512 {2  |+A"3357-40X5 SCREW, PAN SM3.57-40X5

171 $53679000 |1 93997’ CATCH CLIP

172 S$53680000 |1 FAIN Y HINGE

173 S$53681000 |1 T2 3 b AN Ub BAND, 252X20X0.5
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AB.Th H & B8R / Power table

REF.NO CODE QTY ExA NAME OF PARTS RM
174 $53682001 |1 TIhA NUT PLATE, A
175 $53683001 |1 1JB NUT PLATE, B
176 018300836 |2 T Mh3X8 BOLT, SOCKET M3X8
177 018300636 (6 FH" Mh3X6 BOLT, SOCKET M3X6
180 133172003 |1 F7° 349574 BRACKET, ;0IL
181 008400604 |1 +h7224X6 SCREW, TRUSS M4X6
190 $53684001 |1 BAS620%-4A0" - MOTOR COVER, BAS620
191 $55479001 |2 THE LMH34X8 SCREW, SOCKET (S/P W) M4X8
194 541964000 |1 77991 BUSH
195 008400604 |3 ++7234X6 SCREW, TRUSS M4X6
200 $53689001 |3 YALVR CHAIN ASSY
201 018300636 |2 FHE" W 3X6 BOLT, SOCKET M3X6
202 $53690001 |3 799 HOOK HOLDER
203 062400805 |3 FAT14X8 SCREW, 4X8
204 028040246 |3 N3 h %2-4 WASHER, SPRING 2-4
205 $08205000 |4 7953 CUSHION
210 539821000 |7 -+937°19P7 CORD CLAMP, 19P7
151-615-652
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AC . O—7F— A XB8% / Corner knife mechanism

123 & g
/f\
% 125 126

122 121
o

= |
.
£ <7

103 102

< 16 ~20mmA / For 16mm to 20mm >

MZSQ MZSQ

< 8~14mm#A / For 8mm to 14mm >
25-1 25.4
aK; ]
T R g
N = < 2 329
20—{J8—21 o1 g—22
20 20«@%
B
-
23

" #7> a8/ OPTION PARTS

24-1 24-2 24.-3
smm 10mm 12mm

24-4 24-5 24-6

14mm 16mm 18mm

24-7

20mm

=

59

151-615-656




AC.O— 7 — X X% / Corner knife mechanism

REF.NO CODE QTY (=i ¢ NAME OF PARTS RM
1 S§53700000 |1 I-F-ARTM " OAT3 CORNER KNIFE DRIVING ASSY, A
1-1 542445001 |4 7HE M 738X25 BOLT, SOCKET (S/P WASHER)M8X25
1-2 §53702000 |1 Y=Fh 4h" LINEAR GUIDE
1-3 018062036 |5 T+ MA6X20 BOLT, SOCKET M6X20
1-5 $10133000 |1 X7°-Y42"4B X-PULLEY BASE, B
1-6 018501636 |4 1% ME5X16 BOLT, SOCKET M5X16
1-7 028050246 |4 N4 h'32-5 WASHER, SPRING 2-5
1-8 025050236 |4 E74°h° 35195 WASHER, PLAIN M5
1-9 018502036 |1 71§ bF5X20 BOLT, SOCKET M5X20
1-10 530138001 |2 Y{Ion Y78 MICRO BEARING, 8
1-11 048160242 |2 kAT7$3%C16 RETAINING RING, INTERNAL C16
1-12 $10087101 |1 4439°7°-Y8 TIMING PULLEY, B
1-13 012400436 |2 TH74X4 SET SCREW, SOCKET (FT) M4X4
1-14 S§10134001 |1 X7°-Y"98B X-PULLEY SHAFT, B
1-15 048080142 |2 (S UAE D] RETAINING RING, C8
1-16 §53703000 |1 4377 TIMING BELT
1-17 S$10078001 |2 TA VR AN® —# SPACER, T-BELT
1-18 S$10079101 (1 AT WhEVET BELT HOLDER
1-19 018401036 |2 71 WMMX10 BOLT, SOCKET M4X10
1-20 028040246 |2 N34 h 32-4 WASHER, SPRING 2-4
1-21 543192200 |1 N WAE-9X93 PULSE MOTOR ASSY, X
1-22 §27844201 |1 M7 YA TIMING PULLEY, A
1-23 014770622 |2 THM AR 6. 357F7 3 SET SCREW, SOCKET (CP) SM6.35
1-24 018401236 |4 7+ MAAX12 BOLT, SOCKET M4X12
1-25 028040243 |4 N3 h 32-4 WASHER, SPRING 2-4
1-26 §53705001 {1 MR HHIL CYLINDER SUPPORT, L
1-27 018501636 |2 F7+k° Mb5X16 BOLT, SOCKET M5X16
1-28 028050246 |2 N ¥ hT32-5 WASHER, SPRING 2-5
1-29 §53706001 |1 AT SENSOR DOG
1-30 008400604 |2 +F5234X6 SCREW, TRUSS M4X6
1-31 §53707001 |1 I747°0Y) FIXING BLOCK
1-32 018501436 |2 7R ILIEX14 BOLT, SOCKET M5X14
1-33 028040246 |2 N3 $2-4 WASHER, SPRING 2-4
1-34 025050236 |2 E3Y h rF195 WASHER, PLAINM 5
1-35 018062036 |1 TR LF6X20 BOLT, SOCKET M6X20
1-36 S§53708001 |1 oy -HHIR CYLINDER SUPPORT, R
1-37 018501236 |2 7HEILESEX12 BOLT, SOCKET M5X12
1-38 028050246 |2 N3y hr2-5 WASHER, SPRING 2-5
1-39 §53709000 |2 YUY -25X759% CYLINDER ASSY, 25X75
1-39-1 §53710000 {2 N4 -25X75 CYLINDER, 25X75
1-39-2 §53734000 |4 INLFKQ2LOBMS ELBOW, KQ2L.06M5
1-40 §32294001 |8 FH# WH4X35 BOLT, SOCKET M4X35
20 §57541001 |2 I-F-AAMIFE 4 C-KNIFE SETTING BRACKET
21 018061436 |2 FHkireX14 BOLT, SOCKET M6X14
22 $14753001 |2 FRTA4YY KNIFE BASE SHAFT
23 012500536 |2 7+E35X5 SET SCREW, SOCKET (FT) M5X5
<AFiaEai> <OPTION PARTS>
24-1 $11521001 |2 PR 48Y3 KNIFE BASE ASSY, 8
24-2 §11522001 |2 FAF L1043 KNIFE BASE ASSY, 10
24-3 S$11523001 |2 FRE 41293 KNIFE BASE ASSY, 12
24-4 S§11524001 |2 IR (1493 KNIFE BASE ASSY, 14
24-5 §11525001 |2 FAY L1653 KNIFE BASE ASSY, 16
24-6 $11526001 |2 PR 41843 KNIFE BASE ASSY, 18
24-7 §11527001 |2 FAY 42093 KNIFE BASE ASSY, 20
<8 - 14mmAl> <For 8mm to 14mm>
25-1 §14050001 |4 +33993-1-£AS CERAMIC CORNER KNIFE, S
<16 - 20mmFH> <For 16mm to 20mm>
25-2 S14051001 |4 €73993-F-42L CERAMIC CORNER KNIFE, L
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AC.O— 7 — x XB84%& / Corner knife mechanism

REF.NO CODE QTY EXAq NAME OF PARTS RM
26 111140002 |4 ¥23772.38 SCREW, SM2.38
27 018401236 |2 THE“WbAX12 BOLT, SOCKET M4X12
28 028040246 |2 N h 324 WASHER, SPRING 2-4
29 025040236 |2 k3% " 332194 WASHER, PLAIN M 4
100 $52453000 |1 I-F-AAN° P32 C/K POWER HARNESS, M/PCB-MT
102 $52986000 |1 5425 L HOME POSITION SENSOR, C/K
103 062301006 |1 FA713X10 SCREW, PAN M3X10
104 $52724000 |1 -4 AHN-32 SENSOR HARNESS, C/K
120 539821000 {4 -+9307°19P7 CORD CLAMP, 19P7
121 625010000 |1 HO97,7°NK-2N CORD HOLDER, NK-2N
122 552907000 |1 I-b 2410 CORD HOLDER, 10N
123 0A5401005 |2 +A"4°734X10DB SCREW, PAN (S/P WASHER) M4X10
124 504557000 |1 N Z3{PLTIM BAND, PLT1M
125 $55302000 |1 AN {74001 SPIRAL, L.=400
126 $55305000 {1 AN 4782201 SPIRAL, L=220
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AD.x% V) # 5 B81% / Feed device mechanism

REF.NO CODE [QTY b x4 NAME OF PARTS RM
1-1 S53742001 |1 AL LA PULLEY SETTING BRACKET
1-2 018062022 |2 |7+ Wh6X20 BOLT, SOCKET M6X20
1-3 025060236 |2 k3% h° 37196 WASHER, PLAIN M 6
1-4 028060246 |2 [N 3 h"32-6 WASHER, SPRING 2-6
1-5 $12078000 |2 ThIY 4Ty k2 BALL BEARING, 2 DEEP GROOVE
1-6 $53785001 |1 7°-Y-A TIMING PULLEY, A
1-7 S12079000 |2 |#5-2 COLLAR, 2
1-8 $12076000 |1 7°-Y-"9D PULLEY SHAFT, D
1-9 012500536 |2  |F+E75%5 SET SCREW, SOCKET (FT) M5X5
1-10 $53743000 |1 44397 A Wb TIMING BELT
1-11 076002450 {2 |47¢%" 7%460020D BALL BEARING, 6002DD
1-12 $53744001 [1 7°-N-3"9 PULLEY SHAFT
1-13 S12067000 |1 $- KEY, 5X35
1-14 048150142 |1 FATY7939C15 RETAINING RING, EXTERNAL C15
1-15 $53787001 |1 7°-Y-B TIMING PULLEY, B
1-16 116920001 |1 Y 925AMY RING, THRUST
1-17 012060636 |2  |F+t36X6 SET SCREW, SOCKET (FT) M6X6
1-18 $53745000 |1 HO4° 766 SPUR GEAR, 66 ;PA
1-19 012500536 |1 THEI5X5 SET SCREW, SOCKET (FT) M5X5
1-20 S53747000 |1 %-5X30 KEY, 5X30
1-21 $53748001 |1 -4M)IH44 MOTOR SETTING PLATE
1-22 018501236 |4  |PHH Mb5X12 BOLT, SOCKET M5X12
1-23 $53749000 |2 YZPh" 4 b 15X700 LINEAR GUIDE, 15X700
1-24 018401436 |14 |P+# Mhax14 BOLT, SOCKET M4X14
1-25 028040246 |14 |n 345 322-4 WASHER, SPRING 2-4
1-26 $53750001 {1 144414994 1 FEED BRACKET
1-27 018401636 |8  [P++ MMaX16 BOLT, SOCKET M4X16
1-28 028040246 |8  |N 34 h"32-4 WASHER, SPRING 2-4
1-29 $53751001 |1 ALY 14 BELT HOLDER
1-30 018501636 |4  |P#+# Wh5X16 BOLT, SOCKET M5X16
1-31 S53752001 |2 |Y3Yb7L-b LIMIT PLATE
1-32 018501236 |4  |PHH AEEX12 BOLT, SOCKET M5X12
1-33 104821001 (4  |31°4+10.5 RUBBER CAP, 10.5
1-34 S53753000 |2 | W44 CYLINDER ASSY
1-34-1 S53754000 |2 |I7YYU425X15 AIR CYLINDER, 25X12
1-34-2 $53786000 (4  |AE-Favkn-3 SPEED CONTROLLER
1-35 018061422 |8  [7+K MM6X14 BOLT, SOCKET M6X14
1-36 853756001 |2  |IWu-9%'F CYLINDER SUPPORT
1-37 853757001 |2 |¥Fuv) FULCRUM SHAFT
1-38 018301036 |4  |P+#K ALF3X10 BOLT, SOCKET M3X10
1-39 $53758001 (1 VSR CYLINDER GUIDE
1-40 018502036 |2 |7+ LF5X20 BOLT, SOCKET M5X20
1-41 $53759001 |1 I-MHHI(4 CORD SUPPORT BRACKET
1-42 062061012 |2  |FA"26X10 SCREW, PAN M6X10
1-43 $53760000 |1 IUF-7L9HR RUNER FLEX
1-44 002501003 |2 |++A"35X10 SCREW, PAN M5X10
1-45 025050236 |2 E5%"h"#¥195 WASHER, PLAINM 5
1-46 $56861001 |1 Y IhTovY SHAFT
1-47 018500836 |2  |PHK LISXS BOLT, SOCKET M5X8
1-48 $56862001 |6  [EYhhT- SET SCREW COLLAR
1-49 012500536 |12 |7+E35X5 SET SCREW, SOCKET (FT) M5X5
1-50 $53773001 |1 UL RC VLR SENSOR DOG, F/B
1-51 008400604 |2  |+F5R14X6 SCREW, TRUSS M4X6
1-52 S53774001 |1 TN 1hn-L FEED BRACKER COVER, L
1-53 018501636 |4  |[PHKLISX16 BOLT, SOCKET M5X16
1-54 $29742001 [1 71k WA5X50 BOLT, SOCKET M5X50
1-55 021500216 |1 2Y1+9h5 NUT, 2 M5
1-56 $53775001 |1 TPINT 4R FEED BRACKET COVER, R
1-57 018061636 |4 |7+ Mb6X16 BOLT, SOCKET M6X16
1-58 026060136 |4  |e5%h'%ah"%46 WASHER, PLAIN S 6
1-59 53783001 |2 | Y-MYHTL-} SENSOR SETTING PLATE
151-615-657

64




AD . 2% 1) i BA4% / Feed device mechanism

121
122 123 =

el
1-22 (
1-131)19 J"J 120

151-615-657
65



AD.x% V) (7 Bi1% / Feed device mechanism

REF.NO CODE |QTY EL AT NAME OF PARTS RM
1-60 008400604 |4 +F7234X6 SCREW, TRUSS M4X6
4 S53776000 |2 EVE YIRS E S MAGENTIC CATCH
5 002300603 |4 +1A13X6 SCREW, PAN M3X6
6 025030236 |4 EY h +F2%3 WASHER, PLAIN M 3
10 S53777001 |2 [#99dn -koy” HINGE
11 S56870001 |1 327161500 - COVER 615
12 008400604 |4  |+k3%24X6 SCREW, TRUSS M4X6
13 $53779001 |1 F9Y9sahn - REAR COVER
14 008400604 |9  |+k3A24X6 SCREW, TRUSS M4X6
15 S$53780001 |1 W5 1HYIF FEED BRACKET SUPPORT, F
16 018502036 |5 |7+ WE5X20 BOLT, SOCKET M5X20
17 028050246 |5 |V #°h32-5 WASHER, SPRING 2-5
18 018062036 |4  |P+# Wk6X20 BOLT, SOCKET M6X20
19 $53781001 |1 P VUL 3 FEED BRACKET SUPPORT
20 S55488001 |4 |7+ Wb 738X16 BOLT, SOCKET (S/P WASHER)M8X16
21 S42445001 (4 |44 MM 238X25 BOLT, SOCKET (S/P WASHER)M8X25
22 S53782001 (2 |72 ANGLE
23 017082016 |4  |% WMF8X20 BOLT, M8X20
24 028080246 |4  |n 3% h”32-8 WASHER, SPRING 2-8
100 $52452000 |1 IY7EH AREA SENSOR
101 $53917000 [2 |t 4477 MS-GL8 SENSOR BRACKET, MS-GLS8
102 062300806 |3 |+~ 13x8 SCREW, PAN M3X8
105 625010000 |5  |F@v73527°NK-2N CORD HOLDER, NK-2N
106 552907000 |2 [3-F"#w4#10 CORD HOLDER, 10N
107 S04505000 |2 |[CKSH327°13-H CORD CLAMP, 13-H
108 0A5401005 {7 (+1A°#°934X10DB SCREW, PAN (S/P WASHER) M4X10
109 $52451000 |1 IYPEAN-3A AREA SENSOR HARNESS
120 $52974000 |1 " T-4200W73 SERVO MOTOR, 200W ASSY
121 018501236 |4 [P+ wb5X12 BOLT, SOCKET M5X12
122 S$53784000 |1 NyILT20 SPUR GEAR, 20
123 012060636 |2  [7+E356X6 SET SCREW, SOCKET (FT) M6X6
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AE./N 1 > 4 —B8{% / Binder mechanism

REF.NO CODE QTY B XA NAME OF PARTS RM
9-1 $53792001 |1 M7= MAIN PLATE
9-2 $53793001 |2 157 b=} PLATE
9-3 018501636 |4 T+E Wb5X16 BOLT, SOCKET M5X16
9-4 028050246 |4 N3 h"32-5 WASHER, SPRING 2-5
9-5 $53794001 |1 107" 9927° b-b INDEX PLATE
9-6 018503036 |2 7+ MA5X30 BOLT, SOCKET M5X30
9-7 028050246 |2 N3 h"32-5 WASHER, SPRING 2-5
9-8 $17533000 |1 77730 H- PLUNGER
9-9 $563795001 {1 VA% MV CYLINDER PLATE
9-10 004501003 |2 +#735X10 SCREW, FLAT M5X10
9-11 §57937000 |1 P2 M2 MV CYLINDER ASSY
9-11-1 $§57938000 |1 I7M4°20X50 AIR CYLINDER, 20X50
9-11-2 553820000 |1 EUINL Yy SUPPORT BRACKET
9-11-3 $53819000 |2 vt 04-1/8 ELBOW, 04-1/8
9-12 508352000 |1 (/] 2 7 ROD END
9-13 018501036 |4 71" hE5X10 BOLT, SOCKET M5X10
9-14 028050246 {4 N 347 h32-5 WASHER, SPRING 2-5
9-15 018082536 |1 P Wb8X25 BOLT, SOCKET M8X25
9-16 028080246 |1 N3 h"%2-8 WASHER, SPRING 2-8
9-17 025080236 |2 k74" " 37198 WASHER, PLAIN M 8
9-18 $53798001 |1 N 357° b=k SPRING HOOK PLATE
9-19 018401036 |2 7HE MhaX10 BOLT, SOCKET M4X10
9-20 028040246 |2 N3h 32-4 WASHER, SPRING 2-4
9-21 $53799000 |1 N 339%° Ak SPRING HOOK POST
9-22 021080206 |2 2711h8 NUT, 2 M8
9-23 025080236 |2 k7Y h" 37198 WASHER, PLAIN M 8
9-24 $53800001 |1 YARTENIN R SPRING, EXTENSION 13.1X71.1
9-25 $53640001 |1 N 3Hr SPRING HOOK
9-26 $53801001 |1 P-h ARM
9-27 508332000 |1 b INTYSTT BUSH, BM1212FB
9-28 $08238000 |2 ATAMNTYTT BEARING, THRUST
9-29 508239000 |2 AIAMTIAN WASHER, THRUST
9-30 508240000 |2 AFAMIIY WASHER, THRUST
9-31 $08342001 |1 AFRMTYSY BN - THRUST BEARING COVER
9-32 $53802001 {1 YToVY FULCRUM SHAFT
9-33 021120304 |1 F9b3v112 NUT, 3 M12
9-34 553803001 |1 YANFUTUYY FULCRUM SHAFT, BINDER
9-35 $08338001 |1 EYoS ] PRE-LOAD NUT
9-36 $08339001 |1 ANEMA LOOSENESS STOPPER
9-37 012060636 |1 TTE76X6 SET SCREW, SOCKET (FT) M6X6
9-38 $31921000 |1 FIANTULY BUSH, BM1208FB
9-39 508238000 |2 RFAMNTYLY BEARING, THRUST
9-40 $08239000 |4 AFAMTIIY WASHER, THRUST
9-41 553804001 |1 tYMhI- SET SCREW COLLAR
9-42 018501036 |1 PHEWESX10 BOLT, SOCKET M5X10
9-43 $58594000 |1 h47407CR8BUU CAM FOLLOWER
9-44 025050236 {2 k3% H %7195 WASHER, PLAIN M 5
9-45 028050246 |1 N3¥h%2-5 WASHER, SPRING 2-5
9-46 021500216 |1 2711945 NUT, 2 M5
9-47 $53805001 |1 hLoAa7h)Yr44 SETTING PLATE
9-48 018501636 |2 THKE WE5X16 BOLT, SOCKET M5X16
9-49 028050246 |2 N3Yh%2-5 WASHER, SPRING 2-5
9-50 508280000 |2 ¥-4X4X16 KEY, 4X4X16
9-51 $53806001 |1 EVESUVLZ LY. BINDER SETTING PLATE, A
9-52 018062036 |1 THE ME6X20 BOLT, SOCKET M6X20
9-53 $59046001 |1 YA MYr44B BINDER SETTING PLATE, B
9-54 018501636 |2 THKEWE5X16 BOLT, SOCKET M5X16
9-55 028050246 |2 N3Y N $2-5 WASHER, SPRING 2-5
9-56 $59048001 |1 1945 4F PLATE SPRING BASE, F
9-57 018301236 2 THHEWE3X12 BOLT, SOCKET M3X12
9-58 028030246 |2 N3h32-3 WASHER, SPRING 2-3
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AE./NA > 4 —B8{% / Binder mechanism

REF.NO CODE QTY ExAq NAME OF PARTS RM
9-59 §59035000 |1 1412 SPRING, PLATE
9-60 018301236 |2 PHE ME3X12 BOLT, SOCKET M3X12
9-61 559044001 {1 7 14 7-4R CLOTH GUIDE ARM, R
9-62 $59043001 |1 2704 P-4 CLOTH GUIDE ARM, L
9-63 018300836 |2 7H¥"MH3X8 BOLT, SOCKET M3X8
9-64 018301236 |4 PHE M3X12 BOLT, SOCKET M3X12
9-65 021300303 |4 NUT, 3 M NUT, 3 M3
9-68 $59034000 |1 ¥ 0 41MR CLOTH GUIDE, R
9-69 $59033000 |1 70 4L CLOTH GUIDE, L
9-70 $58692001 |4 +#732X3 SCREW, FLAT M2X3
9-71 $21008001 |1 20 AN Ty FULCRUM SHAFT, C/GUIDE
9-72 $21009001 |2 70740 393)-7° SLEEVE, C/GUIDE
9-73 $30014001 |2 73%7°M3 SCREW, M3
9-74 012400436 |1 THe74X4 SET SCREW, SOCKET (FT) M4X4
9-77 018082036 |1 THE M8X20 BOLT, SOCKET M8X20
9-81 018061436 |1 FHHm6X14 BOLT, SOCKET M6X14
9-82 021060206 |1 2911746 NUT, 2 M6
9-85 S59047001 |1 YA MIr(4C BINDER SETTING PLATE, C
9-86 004301016 |2 +¥733X10 SCREW, FLAT M3X10
9-90 025030236 |2 E3% 45193 WASHER, PLAINM 3
9-91 025030236 |1 E7% H %7193 WASHER, PLAINM 3
10 $14703001 |1 135" THREAD TAKE-UP ARM
11 141598001 |1 4°3°4.76 SHOULDER SCREW, SM4.76
12 $53815001 |1 10947y CURVED WIRE
13 012300336 |2 PHe73X3 SET SCREW, SOCKET (FT) M3X3
14 $53816100 {1 Mo 43 CYLINDER ASSY
1441 5§53817100 |1 177947 10X5 AIR CYLINDER 10X5
14-2 $12150000 |2 F-ALN# " M-5HL-4 TUBE ELBOW, M-5HL-4
14-3 $39122000 |1 FIIVy" M P4 KNUCKLE JOINT, M4
15 018400836 {2 PHE WHAX8 BOLT, SOCKET M4X8
16 $53818001 |2 Vo A FULCRUM PIN
17 012500536 |4 TTEF5X5 SET SCREW, SOCKET (FT) M5X5
18 553686001 |1 1F¥' M4 POSITIONING PLATE
19 $20355002 |2 Y1%4Y°3X8.5 SCREW, M3X8.5
100 $562759000 |1 SW-D3M-01K2-3 MICRO SWITCH, D3M-01K2-3
101 002021205 |2 +FA12X12 SCREW, PAN M2X12
102 $52468000 |1 FIAISWN-32Z SWITCH HARNESS, SW-M/PCB
103 $10243000 |1 F40v9757°NK-3N CORD HOLDER, ;NK-3N
104 0A5400805 |1 +1A934X8DB SCREW, PAN (S/P WASHER) M4X8
109 625010000 |1 F40U9557°NK-2N CORD HOLDER, NK-2N
110 0A4300605 |1 +FA#433X6DA SCREW, PAN (S/P WASHER) M3X6
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21 B S R84% / Accessories

I RSEDBHISEE T B Z & 4 £ T / The details of included accessories are subject to change.

REF.NO CODE [QTY XA NAME OF PARTS RM
7 153011416 |1 IYU/NINMTX19073 NEEDLE ASSY, MTX190 (#16)
7-1 153011016 |4 IY/NMTX190 NEEDLE, MTX190 (#16)
ARG <Standard parts>
8 S09285051 {4 %t BOBBIN, 2
16 $59152001 |1 974C UPPER KNIFE, C
30 S54022001 |1 1P THREAD GUIDE
31 S02767409 |1 1b37%° 1933THF COTTON SATND ASSY, 3THF
31-1 150189109 |1 77 39b COTTON STAND BRACKET
31-3-1 062060806 [2 [+~ 16X8 SCREW, PAN M6X8
31-4 S51283001 {3 |94 SPOOL STAND BASE
31-5 150182000 3 [X7°-N3Yb SPOOL MAT
31-6 126863001 |3 |A7° -3y SPOOL CUSHION
31-7 S04109001 |1 1 FUHHHIR SUPPORT BAR, ;TR-GUIDE
31-9 S40639001 |1 AFANAT YT IR COLUMN PIPE W/CAP
31-9-1 150174000 {1 563097 COLUMN CAP
31-10 150173003 |1 5L 31Ub COLUMN JOINT
O 31-11 S21798001 (3  |A7-N4¥ b SPOOL & SCREW SET
31-11-1 150179002 |3  |x7-1L¥'9B SPOOL SHAFT, B
31-11-2 028050246 |3  |[nH¥h%2-5 WASHER, SPRING 2-5
31-11-3 021500106 [3  |[1¥at9k5 NUT, 1 M5
31-12 150185009 |1 A FUFHAENY - THREAD GUIDE HOLDER
31-13 138843001 |1 VART P JOINT
31-15 S02779009 |1 A7 Nk -3 SPOOL HOLDER, 3
31-16 $S02788009 |1 ALY U433 THREAD HANGER ASSY, 3
31-16-1 $S02789009 |1 ALYNAU-3 THREAD HANGER, 3
31-16-2 150183000 |3  |[1Mrnub™-9°4 THREAD HANGER BASE
31-16-3 142990001 |3 |ALYF7'Yoa THREAD BUSH
31-17 150172003 |1 =N N COLUMN PIPE
31-18 $S40641001 |1 AT - 9% HIRA SPOOL SHAFT & SCREW SET, A
31-18-1 021500106 [4  [1¥atvb5 NUT, 1 M5
31-18-2 062501406 |1 F+A35X14 SCREW, PAN M5X14
31-18-3 062503506 |1 FA'IM5X35 SCREW, PAN M5X35
31-18-4 062501406 |2  |+A25X14 SCREW, PAN M5X14
31-18-6 026050136 |2  [t5% " h'*%3h™45 WASHER, PLAIN S 5
31-19 40643001 |1 -9 720 E9b HOLDER JOINT & SCREW SET
31-19-1 014060632 |2 |7+ i6X6 SET SCREW, SOCKET (CP) M6X6
:) 31-19-2 021500106 {1 153F9h5 NUT, 1 M5
31-19-3 062503506 |1 FA"IM5X35 SCREW, PAN M5X35
33 008400604 [3  |+F5224X6 SCREW, TRUSS M4X6
118-U73-910
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Z2 15 B81% / Accessories

*fHEAROBMIZEE T S 2 &N HY) £ 7/ The details of included accessories are subject to change.

REF.NO CODE QTyY EAA NAME OF PARTS RM
1 115157001 1 6h7F"9AN° 16 HEXAGONAL WRENCH, 6
2 150335001 |1 6h7% 9AN° 15 HEXAGONAL WRENCH, 5
3 118064001 |1 6h7E 9AN +4 HEXAGONAL WRENCH, 4
4 142721001 {1 6h7F AN +3 HEXAGONAL WRENCH, 3
5 154125001 |1 6h7% AN +2.5 HEXAGONAL WRENCH, 2.5
6 142002001 |1 6h9% AN +2 HEXAGONAL WRENCH, 2
7 S07783001 |1 BhIE AN F1.5 HEXAGONAL WRENCH, 1.5
8 $14696001 |1 AN F11X13 SPANNER 11X13
9 107780001 |1 AN F10X12 WRENCH, 10X12
10 100887001 |1 AN°18X9 WRENCH, 8X9
1 142205001 |1 AN"+7X8 WRENCH, 7X8
12 §08132001 |1 AN°35.5 WRENCH, 5.5
13 S08170001 |1 Zh 439" Y SCREW DRIVER, ;Z-TYPE
15 122991001 |1 77794 Y790 ACCESSORY BAG
16 142443001 {1 2779791, 9X52 SCREW DRIVER, 1.9X52
17 118837001 |1 77993, 4X70 SCREW DRIVER, 3.4X70
18 101572101 |1 3979795, 5X190 SCREW DRIVER, 5.5X190
19 S01943001 |1 6h74" 93797916 SCREW DRIVER, HEX. 1.6
20 117466000 |1 E° oAb PINCETTE
21 §55663001 |1 Hua 993 OIL TANK ASSY
22 114483002 |1 F U393 OILER ASSY
32 114486002 |1 U3 7-94 OILER
34 §59338001 |1 Hhizy y° JIG, CENTER KNIFE
35 S$59350001 [1 TP GAUGE, N-BAR HIGHT
<7 7w Ttk (OP) DIZEE> |[<Option parts for flap clamp spec>
40 §57533000 |2 oAb REFLECTING SHEET
50 152566000 |1 k1-2°C FUSE, C ;2A/125V
51 152565000 |2 ti-2'B FUSE, B ;5A/125V
52 §52741000 (1 GFUSE6A125V GLASS FUSE, 6A/125V
53 $08030000 |1 Gk1-2"5AFB FUSE, 5A ;FB
54 153242000 |2 t1-2"6A FUSE, 6A
55 J02727001 |1 hA-2" 24250V GLASS FUSE, 2A/250V
<FHRizH2E (OP) DiFE> <Option parts for lower thread detector>
70 §52490001 |4 e BOBBIN
151-615-910
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Gal . #'— UEBR—T% (BAS-6150) / Gauge parts List (BAS-6150)

gHiE8mm 18 10mm & 12mm gl 14mm fHiE16mm
Needle gauge : 8mm|Needle gauge : 10mm|Needle gauge : 12mm Needle gauge : 14mm|Needle gauge : 16mm
G1-1-3 $59139-001 $59140-001 $59141-001 $59142-001 $59143-001
$Ha+4E gta+guPr il fta+10UP#H $Ha+12UP#E sHa+14UP#A fHa+16UPH
Needle clamp assy, | Needle clamp assy, | Needle clamp assy, | Needle clamp assy, Needle clamp assy,
Needle clamp assy
8mm 10mm 12mm 14mm 16mm
G1-6 852571-001 $52572-001 $52573-001 $52574-001 $52575-001
Rty b g8z v b k10 Y b gHiR12ty b fHiR14y b fHiR16€v b
Needle plate set Needle plate set, 8 | Needle plate set, 10 | Needle plate set, 12 Needle plate set, 14 | Needle plate set, 16
G1-3-3 $52561-001 $§52562-001 $52563-001 §52564-001 §52565-001
stk sHirs# #1048 $Hix1218 gHR1448 $HiR1648
Needle plate assy | Needle plate assy, 8 | Needle plate assy, 10| Needle plate assy, 12 Needle plate assy, 14 | Needle plate assy, 16
G1-4-3 §52536-001 §52537-001 $52538-001 §52539-001 $52540-001
W—=THA R WV—THA K8 W=FTH4 K10 W—THA F12 W—THA K14 W—THA K16
Loop guide Loop guide, 8 Loop guide, 10 Loop guide, 12 Loop guide, 14 Loop guide, 16
G2-1-2 $53428-000 $53435-000
RUBEY BURtEY b8-12 RUERtEY F14-16
Slide plate set Slide plate set, 8-12 Slide plate set, 14-16
G2-1-2-1 $§53429-000 §53436-000
_BviRE RURIES-12 RURB14-16
Slide plate assy Slide plate assy, 8-12 Slide plate assy, 14-16
G2-1-2-2 $53430-001 §53430-002
RUKR R EiFHUR
Slide plate Slide plate Slide plate
G2-10 5
ﬂiiﬁ:at JES T‘fu $59271-000 $59275-000 $59279-000 $59283-000 $59287-000
Double weliin ﬁ ES ERE\BW-13 ERE10W-17 ERE12W-21 BRE14W-25 EHA16W-29
g = g Binder assy, 8W-13 | Binder assy, 10W-17| Binder assy, 12W-21 | Binder assy, 14W-25 Binder assy, 16W-29
=
Lo _:_g;; _______________________________________________________________________________________
EOT $59272-000 §59276-000 $59280-000 §59284-000 $59288-000
5 83 o ESEBW-14 ERHA10W-18 EE12W-22 EMPE14W-26 ER4\16W-30
2 Zééé/_ L&-g,g Binder assy, 8W-14 |Binder assy, 10W-18]Binder assy, 12W-22|Binder assy, 14W-26 | Binder assy, 16W-30
o 3
% G220 | &_
REREIVE2G|  $59273-000 $59277-000 $59281-000 $59285-000 $59289-000
Singleweling| B £ | ##2488S-14 #E#4810S-18 412822 E#4E145-26 E#E16S-30
83 g Binder assy, 8S-14 | Binder assy, 10S-18 | Binder assy, 12S-22 | Binder assy, 145-26 | Binder assy, 165-30
=
2 ___:_g:; ________________________________________________________________________________________
E'g © $59274-000 §59278-000 $§59282-000 §59286-000 $59290-000
L& —|835| mmESS-15 SERUE10S-19 EA4125-23 ERUE145-27 EHE165-31
R-E,g Binder assy, 8S-15 | Binder assy, 10S-19 | Binder assy, 125-23 | Binder assy, 14S-27 | Binder assy, 165-31
-
AC-25-1,25-2 S$14050-001 $14051-001
£53ysa-F-AR £53yoa-F-*RS 3153}_‘;/&'_
Ceramic corner knife Ceramic corner knife,S Ceramic comer knife,L
AC-24 S$11521-001 S$11522-001 S11523-001 S$11524-001 $11525-001
ARYA{R ART184 ARY 1108 AXS(128 ARY1148 ARY (1164
Knife base assy Knife base assy, 8 | Knife base assy, 10 | Knife base assy, 12 | Knife base assy, 14 Knife base assy, 16
L2-2-2, 2-3 $53521-001 $53494-001 $53495-001
BEH BEEA8 BEB®FH10-12 BeFH14-16
Fixed knife Fixed knife, 8 Fixed knife, 10-12 Fixed knife, 14-16
L2-3-2, 3-3 $53522-101 $53498-001 $53501-101
ERARX Err 2840 ErAR10-1248 EhAR14-1681
N/Thread knife assy | N/Thread knife assy, 8 N/Thread knife assy, 10-12 N/Thread knife assy, 14-16
L2-4-2, 4-3 $53523-001 $53507-001 $53508-001
FEIHIR HERIFIRE FHEFH|R10-12 HRHR14-16
Thread holding plate | Thread holding plate, 8 Thread holding plate, 10-12 Thread holding plate, 14-16
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Gal . ' — B —IE & (BAS-6150) / Gauge parts List (BAS-6150)

e 18mm $HE20mm
Needle gauge : 18mm|Needle gauge : 20mm
G1-1-3 S59144-001 S59145-001
sHa+18UPH $Ha+20UP#A
fHa+ N
Needle clamp assy eedle clamp assy, | Needle clamp assy,
18mm 20mm

G1-6 S52576-001 $52577-001

ity bk Hik18t v b fHiR20t v b
Needle plate set | Needle plate set, 18 | Needle plate set, 20
G1-3-3 §52566-001 S$52567-001
fHik 48 sHi1848 $HR208
Needle plate assy |Needle plate assy, 18 |Needle plate assy, 20
G1-4-3 S§52541-001 $52542-001
W—THA K W—THA K18 V=T HA E20
Loop guide Loop guide, 18 Loop guide, 20

G2-1-2 S$53437-000
BBty b UKLy ~18-20
Slide plate set Slide plate set, 18-20
G2-1-2-1 $53438-000
O #UREA #yUiRs18-20
Slide plate assy Slide plate assy, 18-20
G2-1-2-2 $53430-003
RUK &R UK
Slide plate Slide plate
G2-10 5 (%)

. EQ g $59291-000 $59295-000
REGEN 82| mgm1sw-33 EIRE20W-37
Double welting gg ‘g?‘ Binder assy, 18W-33|Binder assy, 20W-37

=

y

=
ES8| S59292-000 $59296-000
5 §Ig| ERMEIBW-34 _ ERHE20W-38
.E Zg,é— ﬁ§, g Binder assy, 18W-34|Binder assy, 20W-38
o
®[ G220 | %
¥ rzgan ES2|  $50203-000 $59297-000
Single welling | & & 5 £#14818S-34 E#4H20S-38
g% ‘g Binder assy, 18S-34 | Binder assy, 20S-38
=

ﬁ : $59294-000 $§59298-000
Ly &—|§35| EREI8S-35 ##14820S-39

Binder assy, 18S-35 | Binder assy, 20S-39

wm
Light-weight
materials

AC-25-1,25-2 S$14051-001
52y a-F-AR SEysa-F-AXL
Ceramic corner knife Ceramic corner knife, L
AC-24 S$11526-001 $11527-001
ARYA AR 1184 AR (2048
Knife base assy Knife base assy, 10 | Knife base assy, 20
L2-2-2, 2-3 $53496-001
_E?J ' E&E7 18-20
Fixed knife Fixed knife, 18-20
L2-3-2, 3-3 $53503-101
LRAR E#AR18-2048
N/Thread knife assy N/Thread knife assy, 18-20
L2-4-2, 4-3 $53509-001
HRFR HFRFFR18-20
Thread holding plate Thread holding plate, 18-20

151-615-Gat




Ga2 . ¥ — R —T3: (BAS-6150) / Gauge parts List (BAS-6150)

gHeE16mm
Needle gauge : 16mm

£/ Binder

G2-10-2
mEFZEN

o7

Double welling

ShEHA
Medium-weight
materials

L
Light-weight
materials

#HH8mm $HB10mm
Needle gauge : 8mm|Needle gauge : 10mm
$54651-000 $54655-000
EM 8W-13 e 10W-17
Binder, 8W-13 Binder, 10W-17
13 17

6.5~ 8.5~
8 10
S$53445-000 $53451-000
£ 8W-14 £ 10W-18
Binder, 8W-14 Binder, 10W-18
14 18

£

+

Binder, 12W-22

22

‘L

gHigi2mm gHiEt 4mm
Needle gauge : 12mm|Needle gauge : 14mm
$54659-000 $54663-000
BR 12W-21 R 14W-25
Binder, 12W-21 Binder, 14W-25
21 25
10.5-— ’ 125 ~— |
12 14
$53455-000 $53459-000
B 12W-22 ER 14W-26

Binder, 14W-26

26

134

$54667-000
ER 16W-29
Binder, 16W-29

$53463-000
£ 16W-30
Binder, 16W-30

154

A4

10

=

’l\)
o S
—O— - S

14

8 10 12 14 16
$54653-000 $54657-000 $54661-000 $54665-000 $54669-000
E# 85-14 i 10S-18 ER 125-22 £ 14S-26 £ 165-30
Binder, 8S-14 Binder, 10S-18 Binder, 1258-22 Binder, 14S-26 Binder, 16S-30
£
D
E2g
§ Z g 14 18 22 26 30
52 10 13 16 19 22
E ] ' ) ] ]
G2-20-2
b i ¢ ¢ ¢ ¢
Single welting 8 10 12 14 16
ﬁ $53449-000 $53453-000 S$53457-000 $53461-000 $53465-000
il 85-15 =R 108-19 ER 125-23 ®i# 145-27 £ 165-31
i@ Binder, 85-15 Binder, 10S-19 Binder, 125-23 Binder, 14S-27 Binder, 165-31
=
EE%% 15 _ 19 23 31
g; E 11 23
©
SE

16
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Ga2 . ¥'— Bl —3E % (BAS-6150) / Gauge parts List (BAS-6150)

#4E18mm
Needle gauge : 18mm

$HE20mm
Needle gauge : 20mm

PEA
Medium-weight
materials

G2-10-2
RS ()
Double welting

y

%t

$54671-000
£ 18W-33
Binder, 18W-33

33

$53467-000
ER 18W-34
Binder, 18W-34

$54675-000
EM 20W-37
Binder, 20W-37

37

18.5 l

§53471-000
B 20W-38
Binder, 20W-38

£/ Binder

PEYA
Medium-weight
materials

G2-20-2
FE&RN
Single welting

22

WM
Light-weight
materials

5 ——- -l

£ < 38
8 17 19
EDW
£33 |
% 5 g
-
18 20
$54673-000 S$54677-000
£ 18S-34 £ 20S-38

Binder, 18S-34

S$53469-000
£ 188-35
Binder, 18S-35

35

Binder, 20S-38

38
28

—— -

$53473-000
£ 208-39
Binder 20S-39

39

26

29 !
!

20

151-615-Ga2
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Wa. g4 5 ~XJI/ Warning labels

&5 ANJV / Warning labels an%a / Name of parts Size(mm) Code
|
A gareress BESNL - 40 X 64 | $38353-101
1|
Label, elec. shock 4 lang. | 35X 118 | S38352-101
40 X 64 S$38357-001
EBEEESNIVBAS - f
52 X 84 $38357-002
4 CAUTION 40 X 64 $38571-001
ﬁ‘:?fg__ Label, operation(BAS)Eng.
e 52X 84 | S38571-002
L=16 $36924-001
D—=2U—5
Mark, injury
L=25 S$36924-002
KH<v—2
< Label. arrow 10X 30 | S37058-001
PE v —2%
P E Label, PE 7.5X12.5 | S37059-001
7—AI—Y
@ L abel, grounding @12 | S37060-001
151-615-Wa




55| / INDEX

CODE REF.NO pPage CODE | REF.NO Page CODE REF.NO Page CODE | REF.NO pPage
002021205101 70]]012500536 |8 2411018300636 |6 241021060206 1-88 30
002300403 |1-11 54 24 24 110 50 1-110 32
00230060378 38 1-9 64 1-11 541021080206 |1-63 30

1-1-27 44 1-19 64 177 58 1-84 30
1-2-27 46 1-49 64 201 58 1-15 56
50-23 48 17 70}1018300836(1-1-7 12 9-22 68
51-24 48]1013660612 |1-26 20 1-2-7 1211021080306 |65 57
106 48]]013710512 |10 14 176 58] 021120304 ]9-33 68
5 66 50 16 9-63 70]|021300303]9-65 70L
002501003 |1-44 6411013711012 |17 1411018301036 |1-38 6411021400103 |1-25 34
004300513(1-1-5 12] j014060632 |31-19-1 7211018301236 |25 24]]1021400206|1-1-1-4 12
1-2-5 1211014300332 |1-30 34 9-57 68 1-2-1-4 12
1-3 34]]014680422 [1-9 34 9-60 70]|021500106}31-11-3 72
004301016|9-86 70]}014761030 |19-1 4 9-64 70 31-18-1 72
004400603|1-3 5411014770622 [1-23 60]§ 018400836 | X2 52 31-19-2 72
004401003 |44 1611014771022 |B6-4 2 15 70} 02150021650-13 48
1-23 56 B16 211018401036 |29 4 50-20 48
156 57 15 4 1-19 60 51-14 48
004401414|1-1-1-3 12 1-2 8 9-19 68 51-21 48
1-2-1-3 1211014780622 {1-12 61§018401236|1-20 56 1-65 64
00450100319-10 684014781032 |B3 2 1-24 60 9-46 68
004501606 |50-5 48 2 411018401236{27 62]]021500316|P1-14 28
51-5 48 23 411018401436 |40 811021670102 (34 22
008300604 [1-1-32 44 201 6 1-24 64] 025030233 |1-7 34
1-2-32 46||016771032 |16 4]| 018401636 |60 56]1025030236|1-13 54
50-18 48]]017061616 |51 56 1-27 64 6 66
51-19 48] 1017082016 |1-3 5611018500836 |45 56 9-90 70
008400604 9-5 36 23 66 1-47 64 9-91 70
1-1-9 44]]017083016 |84 57]§018501022]158 57]1025040135|152 18
1-2-9 4411018061036 |1-58 30]1018501036|1-1-21 441]1025040136{42 8
50-2 4811018061236 |1-106 32 1-2-21 46]1025040233|1-23 34
51-2 4811018061422 |1-35 64 50-9 48] ] 025040236 |X3 52
104 4811018061436 |30 40 51-9 48 29 62
68 57 21 60 9-13 68] | 025050236(1-8 60
75 57 9-81 70 9-42 68 1-34 60
82 57]}018061636 |1-57 64]1018501236|1-1-13 44 1-45 64
101 5711018062022 |1-2 64 1-2-13 44 9-44 68
163 57]1018062036 {1-1-5 44 X5 52]]02506023611-87 30
165 57 1-2-5 44 1-37 60 1-1-7 44
181 58 1-3 60 1-22 64 1-2-7 44
195 58 1-35 60 1-32 64 1-3 64
1-30 60 18 66 121 66| § 02506023611-109 32
1-51 64 9-52 68]]018501436|154 57| 025080236 |1-36 30
1-60 661018062536 [N10 26 1-32 60 1-62 30
12 66| |018063022 |202-2 6]] 018501622 |1-42 30 1-83 30
14 661018063036 |N2 2611018501636 |A11 2 1-103 30
33 72 1-46 30 1-6 60 1-5 56
008400804 |Q1-10 28 1-107 32 1-27 60 86 57
01206063614 24 56 56 1-30 64 9-17 68
1-1-3 441018064036 [1-85 30 1-563 64 9-23 68
1-2-3 4411018081636 |1-50 30 9-3 68] | 025080336]1-16 56
1-7 56]1018082036 |1-34 30 9-48 68]} 025100232 |44 8
1-17 64 151 57 9-54 68]102510023611-6 30
123 66 9-77 70]1018502036 |1-37 30 1-31 30
9-37 68] 018082536 {9-15 68 1-9 60 4 56
01208163663 57}|018083036 |1-101 30 1-40 64 9 56
012300336(13 70 1-81 30 16 66]1]025680132{1-15 6
012400436|1-18 56] 018102036 {1-29 3011 018503036(1-112 32} 025710232|12-3 14
1-13 60 3 56 3 36 39 22
9-74 7011018103036 {7 56 9-6 68| 026050136 (31-18-6 72
012500536 {23 60}1018108036 |1-4 30}1 021060206 |9-82 7011026060136 |1-58 64
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CODE REF.NO page CODE REF.NO Page CODE REF.NO Page CODE | REF.NO page
028030242 |W4 5211047200642|Q1-7 281]0A4300805(Q1-4 28] | 112592001 |1-4-1 6
028030246 (1-1-8 12]] 047301042|1-16 34]10A4400805(1-10 5411112593001 (1-5 6

1-2-8 12]1048025342}1-1-25 44]10A5300805|21 40| § 1125940512 6
1-12 54 1-2-25 46| | 0A5400805|Q1-13 28]} 112684001 |B5-1 2
9-58 68] | 048050346|1-15 54 5 34}} 112700001 |27-1 14
028040243|1-22 3411 04806014213 24 6 40§} 112709001]1-20 20
1-25 60 1-15 60 11 40 3 20
02804024630 4]11048100142]12 24 13 40]| 112712001}1-10 20
H 8] 048150142|1-14 64 15 40} 11271700110 16
61 5711048160242 |1-11 60 28 40} 112721001|1-6 6
204 58]1048200142}1-54 30 42 40]| 11272800156 16
1-20 60} 052400606 |1-16 54 122 50|} 11273500058 16
1-33 6011 060400812]1-1-16 44 W9 521 11275300116 16
28 62 1-2-16 44 104 70]] 112753001 }40 16
1-25 64]]060660512|1-14 34]10A5401005(75 38]| 112758001143 18
1-28 64]]060681212]130 18 37 40]]113014000(10 4
9-20 6811062060806 |31-3-1 72 39 40] | 113024000{25 4
N7 26]1062061012}1-42 64 72 40| | 113386000{A2 2
028050246 |4 36]] 062300606 |P1-4 28 123 62]| 11448300222 74
028050246 1-38 30 P1-8 28 108 66| | 114486002|32 74
1-113 32 P1-9 28F{0A5401006|167 57| 114693001 )57 16
1-1-14 4411062300616(1-6 34]]10A5401205|W10 52| 115157001 |1 74
1-2-14 4411062300806 |102 66] | 100064002]2 20]] 115503001 {1-1-20 44
X6 52|} 062301006103 62]] 100136001]1-20 34 1-2-20 46
1-7 60]]062301205]1-6 54]1100197002 |4 14 50-8 48
1-28 60] } 062302506 (W3 52| 100250001 |7 4 51-8 48
1-38 60| | 062400805 |203 58| | 100251001 {B5-2 2]] 116920001 |1-16 64
17 66]1062401006]1-24 34 12 4]| 117436001]Q1-5 28
9-4 68}] 062501406 31-18-2 72 42 22| 117466000 |20 74
9-7 68 31-18-4 72]1100401001{1-19 34| 117934001133 18
9-14 68}106250350631-18-3 72]] 100645003 |N6 26| 11793600111-17 54
9-45 68 31-19-3 72|} 100887001 |10 74]]118064001]3 74
9-49 68]1062670512|27 4]y101572101)18 74| 118550001 |62-2 57
9-55 68 23 1641101706001 [11 411118837001 |17 74
31-11-2 72 83 16{] 102731004 |1-2 6]} 118954000|3 8
028060246 {N11 26 148 18] 104821001 ]A8 211120752001 |41 22
1-86 30 1-21 20 31 164] 122991001 |15 74
1-108 32 4 20 135 18] ] 126863001}31-6 72
31 40 170-3 57 1-33 6411131007001 |B5-3 2
1-1-6 44]1062670612|101 16]] 105173004 | 169 5711 133172003180 58
1-2-6 44 151 18] | 105216001 |19 8]] 138843001|31-13 72
52 56]1062670812]1-4-2 6]] 1070170029 8] | 140527001 ]13-1 20
57 56 1-10 6]] 107153002 |41 5611140682001 |1-111-4 32
1-4 64 44 22| 107780001 |9 74 1-6 36
028080246]1-35 3011 062671412|78 16] | 108254001 |1-4 20 2-4 36
1-51 30 33 22]1 108265009 |1-6 20] | 14089000930 16
1-61 3011062680812 |6 20| | 108266001 |7 20]] 141544001 |46 22
1-82 30]j062681212}31 8] | 108802001 |64 16]} 141598001 |11 70
1-102 30 30 2211108960002 |25 811142002001 |6 74
1-4 56]}062681412[1-14 6 26 14}] 142205001 |11 74
85 571}062682012{10 24 10 20]}142274101)21-2 4
24 66]] 062710612123 16{]110161006]12-4 14 200-4 18
9-16 68]]062711212(11 16] | 11074400210 8]] 14244300116 74
028100246|1-5 30]1 0627825123 14§ 111140002 |26 62]1142721001 |4 74
1-30 30| ] 072600480 |B6-2 2}] 111865001 [131 18]] 142990001 {31-16-3 72
5 5611076002450 1-11 64]] 111942001 {1-12 34|] 144504001 |1-16 20
8 56]]081014670]140 18] 11194300111-13 34| 144526001 |37 22
028260242 |1-28 3411087310815|1-7 5411112301001 |12-3 20 36 56
032311306|2 3411087311015(1-8 54]1112467002|B15 2}| 144875001|B13 2
0324225053 54§ ]0A4300605|45 40| 112576001 |13 4]1 145446001 |1-13 20
039411215{94 57 110 70} | 112590001 |1-1 6]] 145446001 |1-18 34
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CODE REF.NO Page CODE | REF.NO Page CODE | REF.NO Page CODE REF.NO pPage
145446001 )1-18 34|]153012101)200 6]15S04557000(149 18]]508604001{1-1 20
1455671101(1-17 34}1 15305710233 8 1-130 32|1508605101|1-22 20
146124001 (1-5 20|] 1532080027 10 101 3211508606001 |1-23 20
1461410018 4 9 10 X11 52}1508607001(1-2 20
146197001 |1-21 34]]153230101|170-2 57 124 62]1508608001|1-3 20
146360002 |38 22| 153242000|W8-5 52]150699400135 811508609201 1-24 20
146427001 |1-1-1 10 54 74)1S07327001 147 18]1508610101]1-25 20

1-2-1 10]] 153252000(5-2 36]1S07333001|41-2 16]]1S08043000{17 16
148005001 ]12-2 14}] 15327400111-111-5 32}1507334001|22 4]11509132051|202 6
148394000(29 16 1-7 36]1S07338001)|24 4]11509141000(|74 42
148536001 |48 22 2-5 36]1S07339209(|26 411509142000(75 42
14853910127 8} 153568001 |1-19 56]1S07356001|10 56]1509231000(5-1 36

50 22]] 154024001 |1-4 34]1S07417001|9 1441509259001 |5 14
148762001 |37 16]] 154092001 |1-8 34]1S07419001|8 141] 509260001 |6-1 14
148821001 |B6-3 2]| 154125001 |5 74|} S07420000)7 1411509261001 |6-2 14

B17 2]] 154560001 |1-17 20}1S07436001 |24 14]]S09273001(23-1-2 14
14928700072 38]] 154886001 |58 56]1S07437001|25 14]}509284001)23-2-5 14

73 42} 154965001 |52 1411507446001 |B6 2]} 50928505141 14

121 50 53 141507447001 |B6-1 2 8 72
149566109|1-15 20} ] 155479001 |23-2-1 14]]S07459100]200-3 18]]509286000}42 14
149796001 |20 36}] 155510001 |1-18 20§ 1 S07462000169 1611510078001 |1-17 60
15017200331-17 72|| 158115001 |B7-2 2]]5S07463000(70 16]1S10079101]1-18 60
150173003(31-10 72 18 4]1507464100/200-5 18]1510087101]1-12 60
150174000(31-9-1 72} 158581000(74 38]]S07465000|55 16]]S10133000|1-5 60
150179002 |31-11-1 72|} 158597001 {1-32 3441507469001 |129-7 18]1510134001|1-14 60
150182000|31-5 72]} 158768001 |1-7 20]{S07471001|22 16]]S10243000]120 50
150183000(31-16-2 7231158769001 |1-12 20]1S07476000|36 16 103 70
15018500931-12 72]) 15902700150 56]1S07477000{4 16]]15102430001Q1-12 28
150189109|31-1 7241 159150000}159 571]1S07478000|5 16]| 51066110914 56
150335001 |2 7411 159802001 |23-2-4 14 126 1811510859001 |77 38
150553003 |13-2 20]] 159805001 |1-14 20}]S07481009|144 18]]1511433000]1-1-22-3 | 44
150936001 |5 811 159928000|A9 2]1S07487101|1-8 20 1-2-22-3 | 46
15093710116 8]1228475000)1-7 5411507488001 |1-11 20]1S11433000|P1-13 28
150938201 (7 8]]530138001]1-10 60| | S07490001|1-19 20| S11521001]24-1 60
15096710111 14]]1552807000|71 40]1S07519001 |31 22 Ga1 75
150988001 |9 16 122 62|} S07520001|32 22| 1S11522001124-2 60
151027001 |23-1-1-1 14]]552907000|106 66}1S07521001|35 22 Ga1 75
151029001 |23-2-2 141} 55290800073 38] | S07522001|36 22| §S11523001(24-3 60
151030001 |23-2-3 14 38 40115S07524101|43 22 Ga1 75
151090001 |8 8§]625010000121 62] 1 S07525000|45 221511524001 |24-4 60
151148001 |1-27 20 105 6611507527001 49-1 22 Ga1 75
151951001 |37 56 109 70}1S07571000(39 16]1511525001)24-5 60
152356301 |1-1 3411402727001 |W8-7 5211507658001 |27 14 Gat 75
152361001(1-10 34 55 7415077830017 74]1S11526001{24-6 60
152362001 |1-11 3411480869001 |[N12 2641507876101 91 16 Ga1 76
152363001 {1-15 3411500480000|70 40}} S08030000|W8-4 5211511527001 |24-7 60
15236400111-31 34]15S00554000(23 40 53 74 Gat 76
152565000 |W8-2 5211501943001 (19 7411508132001 (12 74]1S12067000|1-13 64

51 74]1502606000|139 18]} S08170001113 74]|S12076000(1-8 64
152566000 |W8-1 521}S02738009]91 57]1S08205000(205 58]1512078000|1-5 64

50 74]1S02739000(93 57}1508238000|9-28 68]1S12079000|1-7 64
152645001 [1-5 3411S02740000(92 57 9-39 68]1512150000(1-1-22-2 | 44
152651401 |1 34|1502767409|31 72]1S08239000(9-29 68 1-2-22-2 | 46
1527250001202-1 6]]S02779009(31-15 72 9-40 68 50-10-2 48
152914001 N4 26]15S02788009}31-16 72|]S08240000(9-30 68 51-10-2 48
152948001 |49 16|} S02789009|31-16-1 72]1508280000|9-50 68 14-2 70
153011014 |A4-2 2] }S03289001|21-1 4]1]S08332000(9-27 68]1512445051|B5S 2
153011016(7-1 72} S03999008{15 56]15S08338001|9-35 68| S12463001 {44 40

A4-1 2]11S04109001(31-7 72|1508339001|9-36 68|1512506000(9-4 36
153011018|A4-3 2] S04505000(107 66]1S083420019-31 68]1513021001{16 14
153011416(7 72]1504557000(71 38]1S08352000(9-12 68]1 514050001 |25-1 60
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$14050001|25-2 60]1538213051(12-1 14} S42466001|32 5611552486101]|A12 2
Ga1 7511538237001 |B7 2}15S42619001|1-17 5611552487001|5 4

§14051001 |Ga1 75]]S38241051|14 4]]542867001|1-2 5411552490001 |P1-20 28
Gat 76]1538244100]17 4]11543192200|1-21 60 70 74
$14189100)200-1 18}1538245051|B7-1 211544807000(1-5-1 54]1552491001)28 4
$14666000]1-1-22-1 44]1 5382480013 16]}S46191001]1-55 30] 1552493001 |N1 26
1-2-22-1 46| S38251000(|119 16]1546583000(96 5711552495101 1 6

50-10-1 48] | S38253001 |B4 2]]S46738000)20 40]) S52497001|1-7 6

51-10-1 48]]S38261001(120 16§]S47900000(7-1 40]1552498001]1-8 6
§14677001|5 20]] 538264001121 16]]S48715000(|2 8] | S52499001|1-9 6
M1-3 26]]538266000{35 1611548716001 |4 8] | S52500001|1-11 6

$14696001 |8 741 S38269000|38 16]1S48724001|B2-1 2] | S52507001 1 8
$14703001(10 70]1538270001 |1 411548732001|B14 2]]552508001]1-1 8
§14753001 |22 60§ S38274001(1-9 20]|S48734000|76 16| $52509001|12 8
§14874000)43 8] 1 S38292001|6 16]1548737000{108 16] 1552512001 |14 8
§15097000|M1-1 26 124 18]1548738000(109 16] | S52514001[17 8
S$15584509|1 20] | S38295000{B1 2]11548739001{110 16] | S52518000(28 8
$16350001 (15 8] 15382990017 161548740001 111 16§} S52519000{28-1 8
$16603000(15-2 24 125 1811548760001 12-1 2011552520001 )30 8
§$16669000]1-33 3411538352101 |Wa 79]]548761001|12-2 20]1552521001|37 8
§17533000(9-8 6811538353101 |Wa 79]1548763001)129-1 18] S52523001{A10 2
§$17971000(39 56] | S38357001|Wa 79]1548776000(11 8] | S52524001{1-13 6
$20355002(19 70]]S38357002({Wa 79]1549491000(1-1-1 5411552525001 |8 10
§20849101(38 8]15383960001(6 411549495000(1-3 5411552536001 )4-3 10
521008001 [9-71 701] 5383980019 411549496001|1-4 54 Ga1 75
$21009001(9-72 70]1538404001]21 411549529001 (12 20] 1552537001 |4-1 10
§21195001 |82 16| | S38419001|28 2211549530001 |12-4 20 Ga1 75
$521196001]134 18] 1538420001|29 22| S49564002|132 18}]552538001(4-2 10
§21798001(31-11 72]]538448000(200-2 1811549638001 {40 56 Ga1 75
§21921001|5 10]1S38481000(63 1611551283001 |31-4 72]1552539001(4-3 10
§27844201(1-22 6011S38541000|75 16]1552092000(1-5 54 Ga1 75
§29742001}1-54 64} 538571001 |Wa 79| 1S52437000(7-2 4011552540001 |4-3 10
§29863001 |1-4 6] | S38571002|Wa 7911 552439000|17 40 Ga1 75
S3001400119-73 70] 1 S38820000}95 57]]552440000|18 40] 1 S52541001|4-3 10
§30229000|W8-6 52]1]539110001{A13 2]1552441000(19 40 Ga1 76
§30505001(13 2011S39115100{P1-21 28]1552442000(32 40} S52542001{4-3 10
§31258001|1-1-30 44 1-2 36{ | S52443000(25 40 Ga1 76
$31258001|1-2-30 46 2-1 36| | $52444000(26 40]1552549001(47-3 22
$31760000(76 4211S39116100{1-111-2 32]1552445000(33 40] | S52550001 |41 16
§31921000(9-38 68 1-1 36| | S52446000|36 40]1552551000(41-1 16
§32294001(1-40 60 18 36]]552447000|34 40]1552552000)42 16
§32843001(32 8]1539122000]14-3 70]1552448000(35 40] 1 S52553000(43 16
§35032101|1-27 341]S39821000{100 32]1552449000(46 40]}1S52556000)45 16
§36260000(1-5-2 54 76 38| 1552450000(43 40} | S52557000(46 16
§36355001 |26 8 210 58]1552451000(109 66]1552558000]47 16
§36924001|Wa 79 120 62] 1552452000100 66] ] S52559000)48 16
§36924002|Wa 7911S39847001|1-26 34]1552453000]100 6211552560001 (41-3 16
§37058001 |Wa 7911S39901001|1-29 34}1552454000}100 48]} 552561001]3-3 10
§37059001 [Wa 79]]15399802001(1-2 34]1552457000|27 40 Gat 75
837060001 Wa 79]| S40494000(X7 52]1552458000(8 54]§ $52562001|3-1 10
§37968001 (42 56§ 540583000(98 571155245900013 34 Ga1 75
§38059000{1-20 54]1 54061600112 40}]S52460000|4 34]1552563001(3-2 10
$38111000|24 40] | S40620000]10 40} | S52461000(48 40 Ga1 75
$38166000|1-1 54| S40639001}31-9 72]1552462000|Q1-11 28]1552564001{3-3 10
$38170001(1-4 54115S40641001{31-18 72|} S52465000(X1-1 52 Gat 75
$38174000(1-8 54]1540643001{31-19 72]1S52468000{102 70} S52565001(3-3 10
$38175001(1-9 544]1S40884000(1-1 56]1552469000(P1-1 28 Gat 75
$§38176101(1-10 54]11541964000|194 58] 1552472001 (5-1 40]1552566001(3-3 10
§38177001}1-14 54§1S42445001|1-1 60} 1S52475000(9 40 Gat 76
§38212001150 14 21 66| 155247600016 40]1552567001|3-3 10
51 14| S42446001(1-11 56| 1552478000}14 40 Ga1 76
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§52571001 (6 10} | S53171000|M1 26)}S53467000|10-2 12]1553541000]1-1-22 44
Ga1 75]1553172001 |40 22 Ga2 78 1-2-22 46

§52572001 |Ga1 75|1553174001 |36 8] | S53469000|20-2 12 50-10 48
§52573001|Ga1 75]1553175000(129-2 18 Ga2 78 51-10 48
§52574001|6 10} | S53176000}129-3 18] | S53471000]10-2 12] | S53542000{50-10-3 48
Ga1 75|1853177000)129-4 18 Ga2 78 51-11 48

§52575001 |6 10} S53178000[129-5 184 ]553473000|20-2 12]]S535430011-1-23 44
Ga1 75]1853179000|129-6 18 Ga2 78 1-2-23 46
§52576001{6 10| S53180001(13 8] 553488000|28-3 8]]S53544001|1-1-24 44
Ga1 76]1S53184001|145 18 20-2 24 1-2-24 46

552577001 (6 10} | S53195000(61 16 M1-2 261553545001 |1-1-26 44
Ga1 76]1553421000|P1-5 28]1553492001(23 24 1-2-26 46
$52675902|23 14]1553422000|P1-7 2811553494001 |2-2 2411553546001 [1-1-28 44
§52677001)23-2 14]] S53423000|P1-6 28 Gat 75 1-2-28 46
§52679001|129 18] S53425001 |Q1 28] S53495001|2-3 24]1553547001|1-1-29 44
$§52724000{104 62]1S53426001{Q1-1 28 Ga1 75 1-2-29 46
§52727000|8 40]1553427001|Q1-6 2811553496001 |2-3 24] | S53548000]1-1-31 44
§52732000}40 40]§S53428000(Gat 75 Gat 76 1-2-31 46
$§52733000)41 4011S53429000|1-1-1 12] | S53498001|3-2 24]]1553552000(1-1-34 44
§52741000|W8-3 52 Gail 75 Gat 75 1-2-34 46
52 7411553430001 {1-1-1-1 12|1S53501101|3-3 2411553553000 1-1-35 44
§52744000(47 40 Ga1 75 Gat 75 1-2-35 46
§52749000|W5 5211553430002 |1-2-1-1 12|1S53503101|3-3 2411553554001 (1-2 44
§52750000|W6 52 Gat 75 Gat 76] | S53555001]1-2-4 44
8§52751000|W7 52]1S53430003|1-2-1-1 12]1553507001|4-2 2411553556001 ]1-2-11 44
§52758000]|Q1-3 28 Ga1 76 Gat 75] 1553558001 (1-1-1 44
§52759000{100 70}1553431001)1-1-1-2 12]4S535080014-3 244 S53562001|1-2-1 44
§52760000(1 40 1-2-1-2 12 Gal 75| 1 S53564001(1-1-2 44
$52952001 29 40]1553432000]1-1-2 12] | S53509001|4-3 24 1-2-2 44
§52957000{1-18 5411553433000{1-1-3 12 Gat 76]1553565000(50 48
552958000)1-19 54 1-2-3 12]]|S53512101|7 24]1553566000(50-1 48
§52959000|1-5 54]1553434000(1-1-4 12|1S53513001(9 24 511 48
$§52960001 |1 54 1-2-4 12|} S53514001|11 24]1S53567001 |50-3 48
§52961000{P1-2 28]1553435000]1-2 12]| S53515000]15 24 51-3 48
101 48 Ga1 7511S53516000]15-1 24| S53568001 |50-4 48
§52962000|P1-3 2811553436000/ 1-2-1 12]§553518001|1-1-6 12 51-4 48
102 48 Ga1 75 1-2-6 12| | S53569001(50-6 48
$52963000{W2 5211553437000(1-2 12|1853521001{2-3 2411553571001 [50-11 48
§52965001]103 48 Gat 76 Gat 75 51-12 48
§52966000)Q1-2 28[1553438000]1-2-1 12|1553522101|3-3 24]]S53572001|50-12 48
$§52968001 |5-2 40 Gat 76 Gat 75 51-13 48
§52970000(97 5711 553445000{10-2 12| $53523001|4-3 2411553573001 |50-14 48
§52973000|70 38 Ga2 77 Gat 75 51-15 48
§52974000(120 66]1553449000(20-2 12} $53531000(1 44]1S53574000|50-15 48
$§562975001 |1 54 Ga2 77]1S535320011-1 44 51-16 48
$52976000]1-1 54]11553451000(10-2 121553533001 (1-1-4 4411553575001|50-16 48
§52977000|1-1-2 54 Ga2 7711553534100(1-1-8 44 51-17 48
§562978000|1-1-3 541]553453000(20-2 12 1-2-8 44)1553576001)50-19 48
8§52979000(1-2 54 Ga2 77}1S53535001(1-1-10 44 51-20 48
$§52980000|2 54]1553455000}10-2 12 1-2-10 44]]S53577000(50-21 48
§52985000(X10 52 Ga2 7711553536001 |1-1-11 44 51-22 48
$52986000(102 62] ] 553457000|20-2 12| S53537001|1-1-12 44]11S53580001|50-22 48
§52989000|X1 52 Ga2 77 1-2-12 44 51-23 48
§52991000]12 321]|553459000(10-2 12| S53538101|1-1-15 44]1553581000|51 48
$53000001 W1 52 Ga2 77 1-2-15 44]]S53582001|51-6 48
§53007001|W8 52]1853461000{20-2 12]1S53539001(1-1-17 44]1S53583000(107 50
$§53010001{1-6 54 Ga2 77 1-2-17 4411553584000|108 50
S§53166000|N8 2611553463000{10-2 12]] 553540001 |1-1-19 4411553585001 {109 50
$§53167000)29 8 Ga2 77 1-2-19 4411553586001 |111 50
§53168000}28-2 8] 1S53465000|20-2 12 50-7 48] | S53588000{105 48
§53169001 34 8 Ga2 77 51-7 48]1S53617000({P1-10 28
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$53618000|P1-11 28]1553734000{1-39-2 60} | S53963000|24 36| | S54665000{20-2 12
$53624001[1-2 5611553742001 |1-1 64| | S53964000|35 36 Ga2 77
$53625001|1-6 56]]S53743000(1-10 64] 1 S53965000(36 36| | S54667000{10-2 12
$53626001(1-8 56] | S53744001(1-12 64| | S53973000|56 38 Ga2 77
$53627101]2 56]1553745000|1-18 64]1553978000|P1-12 28] S54669000(20-2 12
5536280016 56]1553747000]1-20 64]1553981000(1-44-2 30 Ga2 77
$53629000(11 5611553748001 |1-21 64 1-59-2 30]1S54671000(10-2 12
$53633001[1-12 56]1553749000]1-23 64 1-4 36 Ga2 78
$53634001(1-13 56]1553750001|1-26 64]]S53982000|1-3 36| | S54673000|20-2 12
§53635001(1-14 56]1S53751001|1-29 64 2-2 36 Ga2 78
$53636001(1-21 5611553752001 |1-31 64]1S53983000|P1-22 28] | S54675000]10-2 12
$53637001]1-22 56]1553753000]1-34 64 1-5 36 Ga2 78
$53638000{31 56]1553754000|1-34-1 64] | S53985000|5-5 36| | S54677000)20-2 12
$53639001{35 56]1553756001(1-36 64 13 36 Ga2 78
$53640001{38 56}]S53757001|1-37 64}1553989000150-17 48] 1554993001200 18

9-25 68}1553758001|1-39 64 51-18 48] 1S55009000(47 36
S$53643001 |44 56} 553759001 |1-41 64]]S54022001|30 72| | S55010000]48 36
$53644001]48 56] | S53760000(1-43 64]1554023001|8 20] | S55013000|50 38
$53645001 |49 56]1S53773001[1-50 64]| S54104000|57 38]1S55300101|2 36
$53646000(53 56}1553774001]1-52 64]1S54106001|1-57 30|} | S55302000]125 62
$53647000(54 56]1S53775001|1-56 64]]S54108001|1-32 30] | S55303000(79 38
S$53648001(55 56]1S53776000|4 66]]1S54115001|1-2 30} | S55304000(203 18
553649001159 56])S53777001|10 66]]S54117001]1-33 30] } S55305000(126 62
$53650000(62 57]1S53779001|13 66 157 57]1555308001(166 57
553651001 (62-1 57]1S53780001]15 66| |S54118001|1-45 30} S55310001{100 57
$53652001 |64 57]]S53781001|19 66]]S54119001(1-56 30] | S55454001]1-1-33 44
$53653000|66 57]}S53782001|22 66] | S54120001|1-52 30] | S5545500111-2-33 46
$53654001 |69 57]1S53783001|1-59 64]1S54122001|1-28 30| | S55476001|2 40
85365500170 5711553784000]122 66] | S54123001|1-27 30} ] S55479001|191 58
S$53656000(74 571]S53785001|1-6 64} S54126001]1-48 3011555484001|6 36
S$53659000(81 57]]|S53786000(1-34-2 64]1554127001(1-49 3011 55548500112 56
$53660000(83 5711553787001|1-15 64] | S54130001|1-80 30 71 57
$53661000({87 571553792001 |9-1 68]1S54132001|1-99 30| § S55486001 |88 57
S$53671000{150 57]1553793001(9-2 68]1554133001(1-100 30] | 555488001120 66
$53672000{152 5711553794001|9-5 68} | S54135000|1-44-3 30] } S55571001 |1 36
$53673000)153 5711553795001 (9-9 68] | S54136000{1-44-1 30] 1 S55663001 21 74
553674000155 57]1553798001]9-18 68] | S54137000|1-44 30] | S55769000|201 18
$53675001(162 5711 553799000(9-21 68] | S54140001(1-43 30 202 18
$536760011164 57]1S53800001(9-24 68} S54592000(1-59-1 30] | S55770000)24 16
S$53677000|170 57]S53801001[9-26 68} S54594000/1-60 30 25 16
$53678001170-1 5711553802001]9-32 68] | $S54595000(1-53 30} | S55896001 |39 8
$53679000(171 57]1553803001|9-34 68]1S54596000(1-41 30] 1 555898000150 18
$53680000{172 5711553804001 9-41 68] ] S54602000(1-117 32)1556006000(2-1 46
S53681000{173 5711553805001 [9-47 68]1S54605000|1-105 3211556007000)2-2 46
$53682001(174 5811553806001 |9-51 68] 1 S54614000(53 3811 556008000(2-3 46
$53683001|175 58]]S53815001(12 70] | S54615000]54 38] | S56009000(2-4 46
$53684001|190 5811553816100(|14 70 55 38]1S56010000(2-5 46
$53685001 |67 57]11553817100(14-1 70} | S54651000]10-2 12]}1556861001|1-46 64
$53686001|18 70| §S53818001]16 70]1S54651000|Ga2 77] S56862001]1-48 64
$53689001|200 58]]S53819000(9-11-3 68] | S54653000(20-2 12]]556868000(5 36
$53690001|202 58]1553820000(9-11-2 68 Ga2 77]]S56869000(5-3 36
$53691001|168 57]1S53917000}101 66] ] S54655000(30-2 12| | S56870001 11 66
$53700000(1 60]1553951000]49 36 Ga2 7711 S57533000]1-1-33-1 | 44
$53702000(1-2 6011 S53952000|43 36| | S54657000{20-2 12 1-2-33-1 | 46
$53703000(1-16 60 52 38 Ga2 77 40 74
$53705001 |1-26 60]1 553954000151 38| ] S54659000{50-2 12])1S57535000(19 4
$53706001|1-29 6011 S53958000}33 36 Ga2 77]1S57538001[1-9 56
$53707001|1-31 60] 1 S53959000(34 36| | S54661000(20-2 12|} $57539001|1-10 56
$53708001 |1-36 60] | S53960000(21 36 Ga2 77} S57541001|20 60
$53709000|1-39 60]1553961000(22 36| | S54663000{10-2 12}1557620001X4 52
$53710000|1-39-1 60] | $53962000|23 36 Ga2 774| S57937000|9-11 68
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CODE__| REF.NO Page CODE | REF.NO age| CODE__| REF.NO Page CODE ] REF.NO Page
$57938000(9-11-1 68]]S59217000]9 36]]S59297000|Ga1 76
$57942000|X1-2 52]1559218000|9-1 36]1559298000{20 12
$58034000(45 36]1559219000|5-4 36 Gal 76
558035000{39 36 9-2 36]1559338001(34 74
$58036000(40 36}1559220000])9-3 36]|S59350001{35 74
$58037000(37 3611559235001 1 2411559357001|N5 26
558038000(38 36}1559271000{10 12]|859368000(1-111-3 32
$58039000{25 36 Ga1 75}1559371001|P1 28
55804000026 36{1S59272000{10 12]1|859372000(2-3 36
$58179001 |1 30 Gal 7541559387000{1-118 32
558180001 ]1-1 30]1S59273000(20 12JJW01519001]10-3 12
558181001[1-64 30 Gat 75 20-3 12
$58182100{1-65 30}1559274000/20 12 30-3 12
$§58183000(1-111 32 Gal 75 50-3 12
$58184000(1-111-1 32}1859275000(10 12| 1XA2220050]1-9 54
$568204001/1-1-18 44 30 12

1-2-18 44 Gat 75
$58594000(9-43 68} 155927600010 12
$5867500041-1 12 Ga1 75
$58692001/9-70 70} 155927700020 12
$58693000(13 32 Gal 75
$58900000(3 46}1559278000|20 12
$58903000(2-6 46 Gai 75
$59031000(1-59 30}1559279000(10 12
$59032000(5 24 50 12
$59033000(9-69 70 Gal 75
$59034000(9-68 70}1559280000{10 12
$59035000(9-59 70 Gal 75
$59036001 |21 24]1559281000{20 12
$59041000({10-1 12 Gat 75

30-1 12§1559282000(20 12

50-1 12 Ga1 75
559042000(20-1 121] 55928300010 12
$59043001{9-62 70 Gat 75
$59044001 {9-61 70]1559284000(10 12
$590450011-3 6 Ga1 75
559046001 9-53 68]1559285000}20 12
$59047001(9-85 70 Ga1 75
$59048001 {9-56 68}1559286000/20 12
$59139001(1-3 10 Ga1 75

Gat 75 1559287000]10 12
$59140001|1-1 10 Gal 75

Ga1 75{1559288000|10 12
$59141001(1-2 10 Gal 75

Gal 75] 55928900020 12
$59142001(1-3 10 Ga1 75

Ga1 75{1559290000(20 12
$59143001]1-3 10 Gal 75

Ga1 7511559291000]10 12
$59144001]1-3 10 Gal 76

Gat 76]1559292000]10 12
5591450011-3 10 Gal 76

Ga1 76]1559293000/20 12
$59149001|18 8 Gal 76
$59150001 |22 8]1559294000{20 12
$59151001 24 8 Gai 76
55915200123 8]1559295000]10 12

16 72 Gal 76
$59155000{20 24]1559296000}10 12
$59156000]20-1 24 Gai 76
$59158001 (22 24]1559297000420 12
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